Melvelle Equipment Corp Pty Ltd

“Proud Australian Manufacturers”

143 Trackpack

Operation, Training &
Maintenance Manual

P:+61 2 4951 5244 F: +61 2 4950 1291

E:sales@melvelle.com.au W: www.melvelle.com.au

MEC Part Number —- MANUAL-143-TP


mailto:sales@melvelle.com.au
http://www.melvelle.com.au/

Melvelle Equipment Corp Pty Ltd

Address: 10 Rogilla Close
MARYLANDNSW 2287
AUSTRALIA

Phone: 61249515 224 Fax: 61249501 291

Email: sales@melvelle.com.au Web: www.melvele.com.au

Document Edition: 1.6

Updated Date: 20" December 2022

Operation Manual | FP-143 Trackpack 2
Version: 1.6



mailto:sales@melvelle.com.au
http://www.melvele.com.au/

Table of Contents

TABLE OF CONTENTS ...iieuiiiiteeiiiieneieiiensieimensieimsssiotssssiotssssessssssessssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnssssssnssssssnns 3
L. PREFACE..... i iiiiiiciiiciiiiiiiisissssssssssssssssssssss s s s s s s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssssssssnensennnnnnns 5
2. SAFETY INFORMATION.....ccuiiittuniiiienneiienssestensesisnssesssnsssstsnssssssnssssssnssssssnssssssnssssssnsssssanssssssnssssssnssssssnssssssnssssssnsssssansssssannnns 6
Y Y o = I 1,1 : T 1IN 7
3.1. SAFETY SYMBOLS & SIGNAL WORDS ...ceeteeeiuiiittteeeeeseiittteeeeeeseutetteeeesesaauaatteeeeessaaausetteeeessaaaanbataeesesasaansbbaeeeesesaanbebaeeeesesaansnnaeaeens 7
3.2. HAZARD WARNING SIGNS ..eecuutvteeiutreeaiteeeaasseeesassesessseeeasssssesasssesssasssssanssssssassssssssessasssssesassssessssssssasssssssassssssssssesssnnsssessnssees 8
3.3. PERSONAL PROTECTION SYMBOLS ....uuiuttttteteeeseitetteeeeesseauusttteeeseseauustaaeeesssasaunsateeeeesesasssseaeaesesaassstaeeesssansnsaeeeesssanannsanaeeessanan 10
3.4, PROHIBITION SYMBOLS ... vveeeetreeeseuereeesusseeaassresesassssesassssessssssesanssssesasssssasssssesasssssssasssssssssssesssssssssssssssesssssssssssssssssssssesssssesannes 11

4.  SAFETY PRECAUTIONS....ccutitttiiiitnnietitnnitiensiesienssesiensssstsnssssssnssesssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnsssssansnns 12
5. EQUIPMENT STICKERS & TAGS ....ccuuiiiiiireeemenneeereeeenmnsseessersenmsssssssssssssnnssssssssssssnnssssssssssssnnssssssssssssnnnssssssssssssnnsssssssssssnnnnns 17
6. EMERGENCGY STOP.......ccciiiiiiiiiiiiiiieieieeeeeeeeeeeeeeeeeeeesesesssssssessssesseesssssssseesseessssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnnsnnnnnnnnnnns 21
7. INTRODUCGTION.....ccitttttittttittttittttetetteeteeeteeeeetessssssssssesteesessetessesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 22
= S - = o1 | = [y 1 0 VN 23
8.1. FP-143-HE - HONDA (PETROL) ELECTRIC START .. .uttitiiiiteeeeteeeeeeteeeeeeteeeeeeaeeeeeetaeeeestaeeeesseeeensseeeesateeeenssseeesnsneeeeensseeennnes 23
8.2. FP-143-HE-02A - HONDA (PETROL) ELECTRIC START — IMPERIAL (USA) .....etiiiecitiee ettt et e e eettee e sive e e e saae e eennes 23
8.3. FP-143-HR — HONDA (PETROL) RECOILSTART ..oittteeeitieeeeiteee e eeteeeeeeteeeeeeareeeeetaeeeesttaeeeeesseeeensseeeesnteeeenssseeesnssseeeesseeennnes 24
8.4. FP-143-KE-02A — KOHLER (PETROL) ELECTRIC START — IMPERIAL (USA) .. .eeteieeteee ettt ettt ettt e et esivee e e evae e e 24
8.5. FP-143-YE — YANMAR (DIESEL) ELECTRIC START ...uuviiieitieeeeiteee e eeteeeeeeteeeeeeareeeeetreeeesttaeeeeesseeeeetseeeesateeeennsseeesnsneeseensreeeennes 25
8.6. FP-143-YE-UK - YANMAR (DIESEL) ELECTRIC START WITH PURIFIER .....oiiieiiiieiiiieeecieeeeeitee e etvee e et e e eeaae e s saveeeeeaaeeeenens 25
. OPERATION.....ccuuutteeeeeeeeeenemeesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnns 26
9.1. OPERATING CONDITIONS ...vvteeetreeeeeutreeesuseeesasseseaasssesesasssssssssssssasssssesasssssssssssasssssssassssssssssssasssssesssssssssasssssessssessssssssssssesaans 26
9.2. PRE-OPERATION CHECKS «.vveeevveeeeeureeeeiteeeeentseeeeessseeeseseeeessseseeesssseesasssseessssesasssssesassseeesssaseeessssessnsseseeantsseessssseesnseessessseeeenses 27
9.3. ASSEMBLY PROCEDURES ...eutvteeeeutteeeesseeeastseeseasssesesasssesasssssssasssssesasssssasssssssasssssssassessanssssssssssssssnsssssasssssssssssssssssssssanssssssnseees 29
9.3.1. Machine Trolley (Braked and UN-BraKea)............c.eecueeeeeesiieeeeesiseeie ettt esteestteeseaesttaeasasessaaeasesesssseasasessssessssesses 29
9.3.2. Trackpack WOrkRead QNd POWEE PACK............ccc..uuueeeieeeeeeceeiee ettt a e e ettt e e e e e sessaa e e e eesssasssaaaaaeeessssssnsaaaaeas 30

9.4. OPERATION PROCEDURES ....eeeeutttteseutteeessuueesassseeesasssesesasseasessseessssssessssssssssssssessanssssssssssesssnsssesasssssssssssessssssesssssssesssssseessnseesans 35
9.4.1. Starting the ENGiNe — EIECLIIC STAIT .........ooeveee oottt ettt e e e e ettt e e e e e e st eeaaaeeessatssseaaaaeesssssssanaaaenns 35
9.4.2. Starting the ENGiNe — RECOII STAIT .........ceeeeeeeeeeiieeeeeeee et e et e et e e ettt e e ettt e e s st e e e sttt e e s asseaesasstaasssseaessssnaesansenens 37
9.4.3. EQUIPIMENT OP@IATION. c...cccveveveviieeiiiiiiiiieetesasetetetetetet ettt ettt e ettt tet ettt ettt e s et et et ete s et et et et e be b e be b et e aeaaseaasenasesnsennnnnnnnn 38
9.4.4. SEOPPING TNE ENQGUNC ..ottt e et e e e e et e e et e e e ettt e e s st e e s astaaeaasteaeasseassassenasnassaassanssaesansenens 38

9.5. DISASSEMBLY PROCEDURES ...vtvvtvttstssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 39
9.5.1. Removal Of TrACKDACK fIOM TIACK ......coueeeeeeeiieeeeiee et e ettt e et e e ettt e e et e e e et e e s ssaeaesanssaasassanasnssseaanns 39
9.5.2. LIftiNgG thE MOACRINEIY .......eeeeeeeeeeeeeee et e et ettt e et e e ettt e e et e e ettt s e e astseseeasea s e ssesaeastsaseessssasasssnasasssananns 40

9.6. STORAGE & TRANSPORT .....utteeeeuttieeesueteeesseeeeesssaeesasseeesasssesessseesasssseesasssessssssesssssssesanssesssssseesesssesesanssesssssssesesssseesenssessnsseees 45
9.6.1. SEOFAQGE Of TFOIBY ...ttt e et e e ettt e e e et e e e ettt e e e tte e e e tssaaeaatsasaasssaeeassasaeastsaaensssassassenann 45
9.6.2. Lo TaT el e A g L= VA SRS 45

10. EQUIPMENT PROTECTION & CARE .......cootteeeeueceiirireenensseesseesenmsssssssseeesnnssssssssessnmsssssssssesennssssssssssssnnnssssssssessnnnnsssssssanes 49
11. IMIAINTENANCE ......couueeeeeennnennnessessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 50
11.1. Tools Required to COMPIELE MAINTENGANCE .............eeeeeeeeeeieeeieeeeeeeeeteee e e e e ettt aa e e e eeestaeataaeeessttsesaaaeeessssssssesasansssses 50
BV Y [0 [T (=] o Lo [ ol =N Y oo | =X SRS UUPPPN 52
B T Y/ [0 1T 1 (= 0 Lo 1o [ol =38 =T g oo USSP UUPUPE 55
Y 0 Yoo Yo T T=3  To (=0 I o[V o KSR 56

12. TROUBLESHOOTING.....ccuiittuiiiiteeiiiieeiiiisssiiimsssieimsssieissssisissssstssssistssssstssssstssssstsssssstsssssstsssssstsssssstsssssstssssssssnsssssansnss 58

Operation Manual | FP-143 Trackpack 3
Version: 1.6




13. FURTHER DOCUMENTS ....cuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiisiisiisiiiiiiiiiiiiiiiii i i i i i i i i i i i i i, 60

13.1.  TRACKPACK PRESSURE SETTING PROCEDURE (OLD VERSION = PRE 2013 )...uuteiiiieieeeiieeiite sttt esiee st e ssieesbee vt esbeessaeessbaessaae e
13.2 TRACKPACK PRESSURE SETTING PROCEDURE (CURRENT VERSION — POST 2013)

13.3  OPERATIONAL RISK ASSESSMENT ...vtesuteeeuteesureeeseessreesseessteesseessseessessssessnsessssessnseesssessssessssessssesssessnseesasessnseesasesssseesssessneesnse
13.4  TROLLEY TO POWER PACK ATTACHMENT .eeieuuttteiouteeeenuteeesssseeesasseeesssseessssssesssssssesssssssesssssssesssssessssseessssssesssssseesssseessssssseessssees

13.5  TRACKPACK BOOM ADJUSTMENT (OLD VERSION — PRE APRIL 2017)
13.6  TRACKPACK BOOM ADJUSTMENT (CURRENT VERSION — POST APRIL 2017)

13.7  TRACKPACK BOOM ADJUSTMENT (REMOVABLE BOOM).....eiiutiiiiiiiiiiiieesieesieesteesteesabeessseesabaesseesabeesseesabaesseesasessnsasssessnseesnne

13.8  TRACKPACK HONDA ELECTRIC START ..ettttiieiuitttteteeeaeiuittteeeesseauatetteeeesasastebteeeeeesaaasseteaeeessasaussbaeeeeesesaansabaeeeesesaannsbeaeesssannnnees

13.9  TRACKPACK YANMAR ELECTRIC START ..ttteuteesutteeteesteesteessteessseessteesseesuteesssessssessnsessssessnsessssessnsessssessnseesnsesenseesnsessnsessnsesssseesnse

13.10 TRACKPACK STICKER ASSEMBLY .eiteiiuuiuetteeeesesauuettteteessaaussaeeeeeesaaasseateeeesesaasseeaeasesssaassseaeeesesasassaaaeeeesasanssaaeeeesesaanssnneeeens 74
13.11 TRACKPACK HYDRAULIC CIRCUIT DIAGRAM ..euuvteiutieeteesiteeeteesteeeseesateesseesataessseesssessseesssessnseesssessnseesssessnsessssesensessnsaesnsessne 77
13.12 HONDA TRACKPACK ELECTRIC SCHEMATIC c.eetteeuuiitetteeeeeesauietteeeeeeseaustateteeesesaunseteeeeesesansssaeeeesssannsseeaeeeesasaunssaaeeessesaanssnaeaeens 78
13.13 YANMAR TRACKPACK ELECTRIC SCHEMATIC. .. .veeuteeruteesueeenureesseeesiaeesseeessseessesesssesssesessseessesesssesssesssssesnsssssssessssesssessssessssesssees 79
13.14 TRACKPACK YANMAR ELECTRIC START WITH PURIFIER ..80
13.15 HONDA RECOIL START BRAKED TRACKPACK. 1.c.uveeruteesureesureesuseesureessseesseessseesssessssesssessnseesssessnseesssesssseessessnsessssessssessssessnessnne 82
13.16 TRACKPACK HONDA ELECTRIC START — IMPERIAL VERSION (USA) ..euetieiiieeiiesieeeittesteeeteeete e et e steeesaeessteesseeetaeenseesnsneensneenes 83
13.17 TRACKPACK KOHLER ELECTRIC START — IMPERIAL VERSION (USA) ..eiiutieiiiiiiieiiieeiieesteeeieesteesnseesbeessbeesbeessseesnbaeenseesnssssnseesnne 85

Operation Manual | FP-143 Trackpack 4
Version: 1.6




1. Preface

Every attempt has been made to present accurate and current information within this manual. However, as product
development on the Trackpack and components used within is continuous, the information contained herein may be
subject to change without notice, and without incurring obligation.

The information provided within this manual is the sole property of Melvelle Equipment Corporation Pty Ltd (MEC)
and as such, reproduction or replication of any material contained within is not allowed without the written consent
of MEC.

Information provided within this manual assumes:

- The person(s) operating the machinery have read and understand this manual and other manuals provided
for specific components.

- The person(s) operating are properly trained and equipped to safely and professionally operate this
machinery.

- The person(s) operating utilise the correct attachments and/or tools, and are trained and equipped to use
them safely and professionally.

SERVICING THE 143 TRACKPACK

This manual contains safety, operation and periodic maintenance instructions. MEC recommends that servicing of
equipment, other than periodic maintenance, must be performed by MEC or certified and authorised dealer.
Please read the following warning.

SERIOUS INJURY OR DEATH COULD RESULT FROM THE IMPROPER REPAIR OR SERVICE OF THIS
EQUIPMENT.

REPAIRS AND / OR SERVICE OF THIS EQUIPMENT MUST ONLY BE PERFORMED BY MELVELLE
EQUIPMENT CORP. PTY LTD. OR CERTIFIED AND AUTHORISED DEALER.

THE USER SHALL NOT MODIFY THE DESIGN OR CONFIGURATION OF EQUIPMENT WITHOUT
CONSULTING MEC

Operation Manual | FP-143 Trackpack 5
Version: 1.6




2. Safety Information

This operation and training manual is intended to complement existing site procedures.
The following site documentation must be reviewed by the trainee before commencing training:

e Safe Work Procedures (SWP)
e Isolation Procedures

If the training package information conflicts with existing site documentation, then the authorised site and/or end
user is to consult with MEC in regards to any possible amendments or modifications required.

The following practices and procedures must be adhered to:

e Always complete Pre-Operation Checks prior to use and report any defects if found.

e  Only connect equipment with compatible MEC equipment.

e Only operate the equipment for its intended purpose.

e Never operate equipment with guards missing or damaged.

e PPE Equipment as a minimum should be worn at all times according to this manual and as per site
specifications.

e Ensure Isolation Procedures are followed prior to carrying out any maintenance.

e If any faults or damage to this machine are found during pre-operation checks or operation, tag the machine
“Out-of-Service” and follow site procedures.

Following the above mentioned and the information contained within this manual will ensure safe, efficient
operation of the equipment.

Operation Manual | FP-143 Trackpack 6
Version: 1.6




3. Safety Symbols

The safety symbols and signal words, as shown below, are used to emphasise all operator, maintenance and repair
actions which, if not strictly followed, could result in a life-threatening situation, bodily injury or damage to the
equipment.

3.1. Safety Symbols & Signal Words

A DANGER This safety alert and signal word indicates a
hazardous situation which, if not avoided, will

result in death or serious injury.

This safety alert and signal word indicates a
potentially hazardous situation which, if not
avoided, could result in death or serious injury.

A\ VARNING

This safety alert and signal word indicates a
potentially hazardous situation which, if not
avoided, may result in minor or moderate

injury.

This signal word indicates a potentially
CA UT I 0 N hazardous situation which, if not avoided, may
result in property damage.

This signal word indicates a situation which, if

m not avoided, will result in damage to the
equipment.

This signal word indicates a situation which, if

IM Po RTANT not avoided, may result in damage to the
equipment.

A\ CAUTION

Operation Manual | FP-143 Trackpack 7
Version: 1.6




3.2. Hazard Warning Signs

This is the safety alert symbol. It is used to alert
you to potential personal injury hazards. Obey
all instructions to avoid possible injury or
death.

This is the fire risk symbol. It is used to alert you
to the potential of a fire starting if ignition
sources are present.

> >

This is the explosive risk symbols. It is used to
) alert you to the potential of an explosion
= /explosive substances present.

This is the toxic hazard symbol. It is used to
alert you to the presence of toxic substances.

This is the corrosive risk symbol. It is used to
alert you to the presence of corrosive
substances.

This is the electric shock risk symbols. It is used
to alert you to the presence of an electrical

supply.
é This is the battery symbol. It is used to alert you
to the potential hazard of electrical supply,
Q battery acid and leaking batteries.

Operation Manual | FP-143 Trackpack 8
Version: 1.6




This is the hot surface symbol. It is used to alert
you that the surfaces may be hot.

This is the dangerous gases symbol. It is used to
alert you to the presence of dangerous gases.

This is the fluid under pressure symbol. It is
used to alert you that there are fluids under
pressure in this machinery.

This is the sharp edges symbol. It is used to
alert you to the presence of sharp edges or
cutting hazard.

This is the keep hands clear symbol. It is used to
warn you to keep hands clear as there are pinch
points present.

This is the rotating parts symbols. It is used to
warn you of rotating parts on the machinery.
Keep clear of rotating parts.

Operation Manual | FP-143 Trackpack 9
Version: 1.6




3.3. Personal Protection Symbols

This is the eye protection symbol. It is used
when eye protection must be worn.

This is the hearing protection symbol. It is used
when hearing protection must be worn.

This is the head protection symbol. It is used
when head protection must be worn.

This is the hand protection symbol. It is used
when hand protection must be worn.

This is the foot protection symbol. It is used
when feet protection must be worn.

This is the protective body clothing symbol. It is
used when protective clothing must be worn.

Operation Manual | FP-143 Trackpack 1 O
Version: 1.6




This is the face protection symbol. It is used
when face protection must be worn.

This is the long hair protection symbol. It is
used when long hair is required to be contained
or restrained.

This is the naked flame symbol. It is used when
there is not to be a fire, naked flame, ignition
sources and smoking nearby.

Operation Manual | FP-143 Trackpack 1 1
Version: 1.6




4. Safety Precautions

To ensure safe operation, please read and understand the following statements and their meanings. Also refer to
supporting manuals from the engine manufacturer on specific operation and maintenance of the engine. This
manual contains safety precautions which are outlined below.

Ensure all personnel operating this equipment are properly trained to ensure safe operation

Wear personal protective equipment around Accidental Starts can cause severe death
this machinery. or injury.

For example: safety glasses, hearing Disable engine by disconnecting negative
protection, head protection, protective (-) battery cable. Ensure machinery is
clothing and safety shoes at all times. started in the neutral position.

Rotating parts can cause severe injury Hot parts can cause severe burns.

Stay away whilst machine is in operation. Beware of hot parts on the machinery —i.e.
Ensure ALL guarding is in place and secured exhaust, engine, hoses, radiator, solenoids,
before operation. exposed metal components, etc.

Operation Manual | FP-143 Trackpack 1 2
Version: 1.6




A VWARNING

WARNING

N

> |

Carbon monoxide can cause severe nausea,
fainting or death.
Avoid inhaling exhaust fumes and never

operate the engine in a closed or refined area.

Fuel can cause fires and severe burns.
Do not fill the fuel tank while the engine is
hot or running.

JAN

A\

Explosive gas can cause fires and severe acid
burns.

Charge battery only in a well-ventilated area.
Keep sources of ignition away.

High Pressure fluids can puncture skin and
cause severe injury or death.

Do not work on fuel or hydraulic system
without proper training and safety
equipment. Ensure all hose connections

VAN

Clamping parts can cause severe injury.
Stay away whilst machine is in operation.
Ensure ALL guarding is in place and secured
before operation.

Loose hair, clothing and jewellery can
cause severe injury.

Ensure hair is restrained; loose clothing not
to be worn and jewellery must be removed
before operating the machinery.

Operation Manual | FP-143 Trackpack

Version: 1.6

13



A\

Electrical shock can cause injury.
Do not touch wires whilst engine is running.

Attachment hoses must have a minimum
working pressure rating of 2500psi.Do not
use hoses and fittings that are not pressure
rated.

AA

Ignition sources can cause fires and severe
burns.

There is not to be a fire, naked flame, ignition
sources or smoking around any MEC
machinery.

Toxic and/or Hazardous substances
utilised in this machinery.

Beware of toxic and/or hazardous
substances used within this machinery. Do
not inhale, swallow or touch
toxic/hazardous substances.

Operation Manual | FP-143 Trackpack

Version: 1.6

14



A VARNING

A

Injury can occur due to terrain and operating
speeds.

To ensure safe work is achieved, do not
exceed walking pace whilst operating this
equipment. Also note the terrain conditions
(underfoot and rail conditions). Do not walk
on sleepers or the rail head.

Electrification can occur if used on live
third rail and/or fourth rail.

Do not use equipment on live third rail
and/or fourth rail electrification.

A VARNING

A

Injury can occur through incorrect operation
of the equipment.

Only operate the equipment for its intended
use. Failure to do so may result in injury. Do
not ride on or tow the equipment.

Operation Manual | FP-143 Trackpack
Version: 1.6

15



Vibration Hazard

Normal and proper use of this equipment will
expose the operator to vibration. Vibration
exposure may cause and/or contribute to
injury throughout the body. Ensure proper
procedures are followed for vibration
exposure levels to reduce the risk of injury.

Refer to Specifications for vibration level data.

Noise Hazard.

Ensure adequate hearing protection is
worn whilst using this machinery. High
sound levels may cause permanent hearing
loss.

Refer to Specifications for noise level data.

Operation Manual | FP-143 Trackpack
Version: 1.6

16



5. Equipment Stickers & Tags

Below are the stickers and tags utilised on this equipment.

WEWEIEE

e Est. 1982 Another Australian product of excellence Ph: +61-02-4951-5244e

IDTAGO1 — Melvelle Identification Tag

Melvelle Equipment Corp P/L
10 Rogilla Close Maryland NSW 2287, Australia
Ph +61 2 4951 5244, Fax +61 2 4950 1291
E-mail Sale nelvelle.com.au www.melvelle.com.au

Our products rot or more of th ing
designs. 1016 , ; 679, 560853,

M/N

IDTAGO2 — Model & Serial No. Tag

Trackpack
Pivot
Positions

171 Safelok -
with a weight,
186 E-Clip
Remover - with
2 weights,
186-EYE,
manual
for more
Information

163 Screw
Spike
@
143 Spike
Driver,
155
Woodborer.
&
®
164 Fastclipper
4
156 E-Clipper,
190 - Clipper
4
Refer Trackpack

IDTAGO7 — Trackpack Pivot Positions

LIFTING POINT

"WLL 100KG

IDTAGO9 - Lifting Point WLL 100kg

Operation Manual | FP-143 Trackpack 1 7
Version: 1.6




LIFTING POINT

WLL
'300KG_

IDTAG10 - Lifting Point WLL 300kg

@ LIFTING POINT

WLL 220LB’

IDTAG15 — Lifting Point WLL 220Ib

MELVELLE EQUIPMENT

NEWCASTLE NSW 2287 AUSTRALIA
PHONE: +61-2-4951 5244 EMAIL: sales@melvelle.com.au
« WEB: www.melvelle.com.au

LABOOO3 — Melvelle Newcastle Sticker

MELVELLE EQUIPMENT

CORP PTY LTD

v +  Achieving Excellence
Phone: +61-2-4951 5244

10Rogilla Close, Maryland (Newcastle) Fax: +61-2-4950 1291
NSW, 2287, Australia. Email:-sales@melvelle.com.au
ABN 55 123 570 356 Web Site: www. melvelle.com.au

LABOOO4 — Melvelle Achieving Excellence Sticker

Operation Manual | FP-143 Trackpack 1 8
Version: 1.6




[ THE FOLLOWING SAFETY GEAR MUST BE WORN AT
ALL TIMES WHEN USING THIS MACHINE

(g

@

p g

HEARING AND EYE SAFETY VEST FOOT PROTECTION

[ PROTECTION )

LABO0O08 — Safety Label

Hydraulic Oil - Level Visible above screen
Hot Climate ISO68 - Cold Climate 1SO 32
Melvelle Equipmcnt Corp. Pty. Ltd ABN 55 123 570 356

LABO009 — Hydraulic Oil Label

ATTENTION - KEY MUST BE TURNED OFF WHEN NOT IN USE

LAB0012 — Attention — Key Must Be Turned Off Sticker

A WARNING

DO NOT
MANUALLY LIFT
THIS EQUIPMENT

LAB0013 — Do Not Manually Lift Sticker

Operation Manual | FP-143 Trackpack
Version: 1.6

19



® @ _ FOUR PERSON

LIFT OR A LIFTING

\ R DEVICE REQUIRED

TO LIFT THIS ITEM

WEIGHT (WET): 115KG (254LB)

PER PERSON: 28KG (63LB)

LAB0032 - Four Person Lift Sticker — Trackpacks

ENGINE CHOKE & FUEL LEVERS

|w| {}

LAB0116 — Fuel and Choke Sticker

{} THROTTLE LEVER {}

LABO117 — Throttle Lever Sticker

ISOLATOR DOES NOT
STOP ENGINE

2 © A

LAB0119 — Isolator Does Not Stop Engine

Stickers & Tags Locations
Refer to Further Documents section: 13.10 (Pg.70) for sticker locations drawings for all models.

Operation Manual | FP-143 Trackpack 2 O
Version: 1.6




6. Emergency Stop

This machine has been fitted with an emergency stop to increase the operational safety of MEC machinery.

A VARNING

Important information about the Emergency Stop:

The emergency stop is designed to stop the engine and hence the workhead in Emergency situations.
- Dedicated machines have a dedicated emergency stop to the power pack —they are wired into the machine.

- Trackpacks fitted with a wiring harness will not operate unless a workhead with an emergency stop is
connected and the wiring harness connectors are joined.

- The emergency stop WILL NOT OPERATE unless it is electrically connected to the power pack. For Trackpack
heads, if the Trackpack is not fitted with a wiring harness and plug, the Emergency Stop will not work.

The emergency stop is not intended to be used for normal stopping of the machinery.

Operation Manual | FP-143 Trackpack 2 1
Version: 1.6




7. Introduction

Melvelle Equipment Corp Pty Ltd (MEC) supply Trackpacks to the rail industry. The 143 Trackpack is designed to
supply hydraulic power to MEC workheads and the brake cylinder on the machine trolleys. The Trackpack also acts as
a counterbalance for MEC workheads that assemble to it.

At time of printing, the Trackpack has a total of nine (9) different rail maintenance workheads able to be assembled
to it for use. This is achieved by utilising a Hayman-Reese style attachment along with hydraulic quick snap
connectors. This functionality allows the operators/company a cost-effective solution as an array of various
workheads are able to be transported to site with only a few Trackpacks required (equal to the number of required
operators).

The some Trackpack models incorporates a detachable boom allowing for a smaller space requirement for transport.
The detachable boom also allows for easier assembly if the Trackpack and workhead are being manually assembled
on site.

By utilising the adjustable pivot point ensures the counterbalance feature of MEC equipment is maintained across
the workheads. This allows the operators to lift <5kg during the use of the machinery, preventing injuries obtained
due to manual lifting.

As well as the counterbalance feature, the 143 has inherent safety features built into the design. This includes
emergency stop circuit, hose covers and lifting points (mechanical lifts). By providing equipment with these features
ensure safe and efficient operation of MEC machinery.

Operation Manual | FP-143 Trackpack 2 2
Version: 1.6




8. Specifications

8.1. FP-143-HE - HONDA (PETROL) ELECTRIC START

Engine 13HP Honda® Petrol Electric Start (Trackpack)
Dimensions 2050mm long x 600mm wide x 520mm high
Weight (wet) 115kg
Pressure (max) 177.5bar / 2574psi @ 21 L/min (2500 rpm)
Flow (max) 30L/min @ 170.5 Bar/2473 psi (3600 rpm)
Fuel Type Petrol
Battery 12v
Hydraulic Oil ISO68
Hydraulic Oil Capacity oL
Engine Qil 10W-30
Engine Oil Capacity 1.1L
Hydraulic Hose Connection Size %" Flush Face snap fitting

Pressure Settings:

Pressure to Cylinder (Sequence Valve in 20.7bar /300psi

Manifold)

Pressure to Cylinder (Pressure Reducing Valve in .
Manifold) 27.6bar / 400psi
System Pressure Relief 206.8bar / 3000psi

8.2. FP-143-HE-02A - HONDA (PETROL)
ELECTRIC START - IMPERIAL (USA)

Engine 13HP Honda® Petrol Electric Start (Trackpack)
Dimensions — Boom attached (Normal Operation) 1960mm Long x 706mm Wide x 745mmm High

Dimensions — Boom in stowage 1235mm Long x 706mm Wide x 1210mm High
Dimensions — Boom Removed (Trackpack Only) 865mm Long x 706mm Wide x 745mm High
Dimensions — Boom Only (No Trackpack) 1160mm Long x 330mm Wide x 485mm High
Weight (Wet) - Includes Complete Trackpack with 300lb (136kg)
all fluids

Weight (Dry) — No fluids included battery included 2691b (122kg)
Weight (Wet) — Trackpack only (no boom) includes 262lb (119kg)
all fluids

Pressure (max) 177.5bar / 2574psi @ 21 L/min (2500 rpm)
Flow (max) 30L/min @ 170.5 Bar/2473 psi (3600 rpm)
Fuel Type Petrol
Battery 12v
Hydraulic Oil I1SO68
Hydraulic Oil Capacity 2.35 gal (9L)
Engine Oil 10W-30
Engine Oil Capacity 0.29 gal (1.1L)
Hydraulic Hose Connection Size %" Flush Face snap fitting
Pressure Settings:

Pressure to Cylinder (Sequence Valve in Manifold) 20.7bar /300psi
:;g;?:orle;;co Cylinder (Pressure Reducing Valve in 27.6bar / 400psi

System Pressure Relief 206.8bar / 3000psi

Operation Manual | FP-143 Trackpack 2 3
Version: 1.6




8.3. FP-143-HR - HONDA (PETROL) RECOIL START

Engine

Dimensions

Weight (wet)

Pressure (max)

Flow (max)

Fuel Type

Hydraulic Oil

Hydraulic Oil Capacity

Engine Qil

Engine Oil Capacity

Hydraulic Hose Connection Size
Pressure Settings:

Pressure to Cylinder (Sequence Valve in
Manifold)

Pressure to Cylinder (Pressure Reducing Valve in
Manifold)

System Pressure Relief

13HP Honda® Petrol Electric Start (Trackpack)
2050mm long x 600mm wide x 520mm high
110kg

177.5bar / 2574psi @ 21 L/min (2500 rpm)
30L/min @ 170.5 Bar/2473 psi (3600 rpm)
Petrol

1SO68

9L

10W-30

1.1L

%" Flush Face snap fitting

20.7bar /300psi

27.6bar / 400psi
206.8bar / 3000psi

8.4. FP-143-KE-02A - KOHLER (PETROL) ELECTRIC START -

IMPERIAL (USA)

Engine

Dimensions — Boom attached (Normal Operation)
Dimensions — Boom in stowage

Dimensions — Boom Removed (Trackpack Only)
Dimensions — Boom Only (No Trackpack)

Weight (Wet) - Includes Complete Trackpack with
all fluids

Weight (Dry) — No fluids included battery included
Weight (Wet) — Trackpack only (no boom) includes
all fluids

Pressure (max)

Flow (max)

Fuel Type

Battery

Hydraulic Oil

Hydraulic Oil Capacity

Engine Oil

Engine Oil Capacity

Hydraulic Hose Connection Size

Pressure Settings:

Pressure to Cylinder (Sequence Valve in Manifold)
Pressure to Cylinder (Pressure Reducing Valve in
Manifold)

System Pressure Relief

14HP Kohler® Petrol Electric Start (Trackpack)
1960mm Long x 706mm Wide x 745mmm High

1235mm Long x 706mm Wide x 1210mm High
865mm Long x 706mm Wide x 745mm High
1160mm Long x 330mm Wide x 485mm High
309Ib (140kg)

2821b (128kg)
2721b (123.5kg)

177.5bar / 2574psi @ 21 L/min (2500 rpm)
30L/min @ 170.5 Bar/2473 psi (3600 rpm)
Petrol

12V

1ISO68

2.35 gal (9L)

KOHLER® PRO 10W-50

0.29 gal (1.1L)

%" Flush Face snap fitting

20.7bar /300psi

27.6bar / 400psi
206.8bar / 3000psi

24

Operation Manual | FP-143 Trackpack
Version: 1.6



8.5. FP-143-YE - YANMAR (DIESEL) ELECTRIC START

Engine 7HP Yanmar® Diesel Electric Start (Trackpack)
Dimensions 2050mm long x 600mm wide x 520mm high
Weight (wet) 115kg
Pressure (max) 150.5bar / 2182.8psi @ 15 L/min (2200 rpm)
Flow (max) 24L/min @ 100 Bar/1450 psi (3600 rpm)
Fuel Type Diesel
Battery 12v
Hydraulic Oil ISO68
Hydraulic Oil Capacity aL
Engine Qil 10W-30
Engine Oil Capacity 1L
Hydraulic Hose Connection Size %" Flush Face snap fitting

Pressure Settings:

Pressure to Cylinder (Sequence Valve in 20.7bar /300psi

Manifold)

Pressure to Cylinder (Pressure Reducing Valve in .
Manifold) 27.6bar / 400psi
System Pressure Relief 206.8bar / 3000psi

8.6. FP-143-YE-UK - YANMAR (DIESEL) ELECTRIC START

WITH PURIFIER
Engine 7HP Yanmar® Diesel Electric Start (Trackpack)
Dimensions 2050mm long x 600mm wide x 520mm high
Weight (wet) 2541b (115kg)
Pressure (max) 150.5bar / 2182.8psi @ 15 L/min (2200 rpm)
Flow (max) 24L/min @ 100 Bar/1450 psi (3600 rpm)
Fuel Type Diesel
Battery 12v
Hydraulic Oil ISO68
Hydraulic Oil Capacity 9L
Engine Oil 10W-30
Engine Oil Capacity 1L
Hydraulic Hose Connection Size %" Flush Face snap fitting

Pressure Settings:

Pressure to Cylinder (Sequence Valve in 20.7bar /300psi

Manifold)

Pressure to Cylinder (Pressure Reducing Valve in .
Manifold) 27.6bar / 400psi
System Pressure Relief 206.8bar / 3000psi
Exhaust System Purifier and Muffler

Operation Manual | FP-143 Trackpack 2 5
Version: 1.6




9. Operation

9.1. Operating Conditions

The following outlines the duties and conditions for which the equipment is intended to be operated:

e Used on the intended rail line (gauge)
e Used within a possession
e Not to be used on third and/or fourth rail electrification

e Has the ability to be used in all environmental conditions providing the rail is clean and accessible (i.e. snow,
extreme heat, etc may be considered hazardous to operation of the equipment)

e Correct engine oil, fuel, and hydraulic fluid for climate the machine is being used in

e Ensure operators are using hearing protection when using this machinery that is applicable to industry
standards to reduce noise to acceptable levels

e Ensure operators adhere to industry accepted operating times for vibration exposure levels

Operation Manual | FP-143 Trackpack 2 6
Version: 1.6




9.2. Pre-Operation Checks

Overall Inspection
1. Check that the equipment is free from damage or defects.

2. If damaged, DO NOT USE. Contact MEC for repairs.

Engine 0Oil
1. Check the level and quality of the engine oil and add if required.

2. If contaminated or old, engine oil will be dark (nearly black).
3. If contaminated with water, engine oil will be a milky colour.
4. Refer to manufacturer’s instructions for specific data.

5. If engine oil contaminated, replace before use.

Hydraulic 0Oil
1. Check the level and quality of the hydraulic oil and add if required.

2. Oil level to be 20mm above the bottom of the strainer in the filler breather.
3. If contaminated, hydraulic oil will be discoloured.
4. If contaminated with water, hydraulic oil will be a milky colour.

5. If hydraulic oil contaminated, replace before use.

Fuel
1. Check the level of fuel and add if required.

Battery (if applicable)
1. Visually inspect the condition of the battery.

2. Ensure there is no damage. Both output wires must read above 12V.
This can be tested with a multimeter on the isolator. Note: the cells will read different voltages
(difference of approximately 0.7V) due to separation diode within the battery pack.

3. If damaged, replace before use.

Light (if applicable)
1. Visually inspect condition and leads of light. Ensure there is no damage and leads are free from defects.

2. If damaged, replace before use.

Operation Manual | FP-143 Trackpack 2 7
Version: 1.6




Hydraulic Hoses & Filter
1. Visually inspect the hoses and filter. Look for leaks, tear, swelling & exposed wire.

2. Ensure there is no damage.

3. If damaged, replace before use.

Guards & Stickers/Tags
1. Inspect all guards and stickers/tags are in place and secure — refer to further document drawings for

locations.
2. Ensure there is no damage.

3. If damaged, DO NOT use machinery. Contact MEC for repairs.

Emergency Stop System
1. Ensure all electrical plugs are connected.

2. Inspect the wiring and ensure free from damage and defects.

3. Ensure all connections are clean and dry.

Wiring
1. Ensure all electrical plugs are connected.

2. Inspect the wiring and ensure free from damage and defects.

3. Ensure all connections are clean and dry.

Braking System
1. Ensure the wiring is connected or the manual pull brake cable is connected to the brake trigger.

2. Ensure the brake trigger is free from damage and moves through its full range of motion.

3. Ensure the brake cable if applicable is free from damage.

Operation Manual | FP-143 Trackpack 2 8
Version: 1.6




9.3. Assembly Procedures

Before any assembly and/or maintenance are performed, ensure the work head and engine are off
and in a neutral position

9.3.1. Machine Trolley (Braked and Un-Braked)

1. Inspect the trolley and ensure it is
not damaged and free from defects,
and all pre operation checks are
done as per section 9.2.

2. The machine trolley weighs
approximately 36kg. Using a
minimum of 2 people or certified
lifting device, lift the trolley onto the
rail lines. This can be achieved by
lifting from the cross bar (tube).

3. Ensure the trolley sits stationary
before attaching Trackpack and
workhead, if braked trolley attach
brakes (refer to braked machine
trolley operation manual for more
information).

Operation Manual | FP-143 Trackpack 2 9
Version: 1.6




9.3.2. Trackpack Workhead and Power Pack

9.3.2.1. Connecting Workhead to Trackpack (Fixed boom) - Mechanical Lift
Note - 186 E-Clip Remover shown, however all workheads and Trackpacks are connected in a similar manner.

1. Observe all safety precautions. Ensure
the operation is being performed on safe
and steady ground (no excessive slopes
or dangerous terrain).

2. Inspect the E-Clip Remover Head and
Trackpack and ensure they are not
damaged and are free from defects.

3. ATrackpack E-Clip Remover Head weighs
approximately 120 kg and a Trackpack
weighs approximately 120kg. The
counterweights weigh 14kg each (total
28kg extra).

LIFTING POINT

4. Place work head onto ground (Follow
safe lifting procedures).

5. Adjust the pivot position (cross trolley
rollers) to the correct position for the
machine. For the E-Clip Remover this is
the furthest hole from the engine (refer
further document drawing for pin
locations). Attach slings to the lifting lugs
on the Trackpack.

6. By following safe lifting procedures, lift
the Trackpack using slings ensuring it is
kept level and easy to move.

7. Guide the Trackpack towards the work
head and align the square attachment
(Hayman-Reese style) and slide the
items together. Insert the locking pin
between the items and lock in position
with the R -Clip. Lower the Trackpack to
the ground and remove the slings.

8. Clip the electrical plug together between
Trackpack and workhead to connect
Emergency Stop and brake. Attach the
counterweights for the E-Clip Remover
to the Trackpack and place the Lynch
pins to secure.

9. The Trackpack and workhead are now
attached and can be lifted onto the
machine trolley (the same as a dedicated
machine).

Operation Manual | FP-143 Trackpack 3 O
Version: 1.6




10. By following safe lifting procedures, lift
the machine onto the trolley. The cross
trolley rollers will sit onto the cross bar i
(tube).

When placing the machine onto the
trolley, ensure hands are clear of the
cross trolley rollers and cross bar (tube)
as personal injury may occur.

11. Remove the slings and/or hooks. The
machine can now be moved to either
rail for use. This is achieved by raising
the head off the ground and sliding
across the trolley. A second person may
be required to assist and push the
engine across the trolley.

12. Attach the chain to the trolley to ensure
the machine will not roll during
operation.

13. Connect the Brake hose to the cylinder
on the trolley.

14. The equipment is now ready for use.

Operation Manual | FP-143 Trackpack 3 1
Version: 1.6




9.3.2.2. Connecting Workhead to Trackpack (Removable Boom) - Mechanical Lift

Note - 190 E-Clip remover shown, however all workheads and Trackpacks are connected in a similar manner, Only
Gen 2 Trackpacks have removable booms

1. Observe all safety precautions. Ensure
the operation is being performed on safe
and steady ground (no excessive slopes
or dangerous terrain).

2. Inspect the workhead and Trackpack and
ensure they are not damaged and are
free from defects.

3. By following safe lifting procedures, lift
the workhead onto ground.

A 190 E-Clip workhead weighs
approximately 100 kg.

MEC Trackpack workhead range from
40kg to 150kg.

*See relevant workhead manual for
correct lifting procedure.

4. Insert the removable boom onto the
workhead, align the square attachment
(Hayman-Reese style) and slide the
items together. Insert the locking pin
between the items and lock in position
with the R -Clip.

5. Adjust the pivot position (cross trolley
rollers) to the correct position for the
machine.

For the 190 E-Clipper this is the furthest
hole from the engine
*see section drawing for pin locations.

6. Ensure both the boom lock off pins are
in the disengaged position.

Operation Manual | FP-143 Trackpack 3 2
Version: 1.6




By following safe lifting procedures, lift
the Trackpack ensuring it is kept level
and easy to move.

*See section for information on lifting
procedure.

Lower the trackpack onto the boom
cups.

Once the load of the Trackpack is
supported by the boom and workhead
engage both the boom lockoff pins
(Attach the Counterweights for the 186
E-Clip Remover workhead only).

By following safe lifting procedures, lift
the workhead and trackpack assembly
onto the trolley on track. The cross
trolley rollers on the boom will sit onto
the cross bar (tube) on the trolley.

A Trackpack Boom weighs
approximately 18kg.

*See section for information on lifting
procedure.

When placing the machine onto the
trolley, ensure hands are clear of the
cross trolley rollers and cross bar (tube)
as injury to personell may occur.

Operation Manual | FP-143 Trackpack
Version: 1.6

33



10. Remove the slings and/or hooks. The
machine can now be moved to either
rail for use. This is achieved by raising
the workhead off the ground and sliding
across the trolley. A second person may
be required to assist and push the
Trackpack across the trolley.

11. Attach the chain to the trolley to ensure
the machine will not roll during
operation.

12. Connect the wiring harness to Trackpack
wiring harness (DT connector).

13. Connect both the pressure and return
hydraulic hose lines to both the
Trackpack and workhead.

14. Connect the Brake hose to hydraulic
fitting on trolley.

15. The equipment is now ready for use.

——

Operation Manual | FP-143 Trackpack 34
Version: 1.6




9.4. Operation Procedures

Only authorised personnel shall start, operate, or interfere with the normal working of portable
machines or trolleys. The user shall be careful to use the machine in the intended way, avoiding
over-loading.

9.4.1. Starting the Engine - Electric Start!

1. Observe all safety precautions
2. Ensure all pre-operation checks have been conducted

3. Ensure the workhead and Trackpack are on safe and steady grounding (no excessive slopes or dangerous
terrain conditions)

4. Attach tooling hoses to power pack. Ensure the snap connectors are clean and tool is in ‘NEUTRAL’
position (both handles released)

5. Ensure Emergency Stop is electrically connected to power pack and not activated
6. Place the throttle at 50% power
7. Turn the key to its first position (on position)

8. If diesel:
a. Operate the decompression lever.
b. Turn key to second position (starting position). The starter motor will engage and turn the
engine over
c. After 2-3 seconds there will be enough momentum in the fly wheel. Release the decompression
lever and the engine will start
d. Allow the key to return to the on-position, disengaging the starter motor

9. If petrol:
a. Engage choke if cold starting
b. Turn key to second position (starting position). The starter motor will engage and turn the
engine over
c. After the engine starts allow the key to return to the on-position, disengaging the starter motor,
disengage choke.

1 Refer to engine manual for detailed engine instructions and requirements

Operation Manual | FP-143 Trackpack 3 5
Version: 1.6




10. Note: if the track-pack has a push button start, ignore key first position steps. Pressing the push button is
the same as the key second position.

11. Place throttle in idle (min) position and allow engine to warm up — refer manufacturers manual for
required times. If applicable disengage choke once engine warms up.

12. Move throttle to required rpm position, normally full throttle!

13. Power pack and hydraulic circuit are now in operation and tooling is able to be used. Refer to Equipment
Operation for instructions on using tooling

! During first 50hrs do not exceed 70% maximum rated power

Operation Manual | FP-143 Trackpack 3 6
Version: 1.6




9.4.2. Starting the Engine - Recoil Start!

1.

10.

11.

12.

13.

14.

Observe all safety precautions
Ensure all pre-operation checks have been conducted

Ensure the workhead and Trackpack are on safe and steady grounding (no excessive slopes or dangerous
terrain conditions)

Attach tooling hoses to power pack. Ensure the snap connectors are clean and tool is in ‘'NEUTRAL’
position (both handles released)

Ensure Emergency Stop is electrically connected to power pack and not engaged
Place the throttle at 50% power

Turn the key to its first position (on position)

Hold the grip and pull the cord until compression is found

Completely rewind the cord (allow to retract)

Operate the decompression lever (if diesel)

Using two hands, firmly and quickly pull the cord to start

Place throttle in idle (min) position and allow engine to warm up — refer manufacturers manual for
required times

Place throttle at required rpm position, normally full throttle?

Power pack and hydraulic circuit are now in operation and tooling is able to be used. Refer to Equipment
Operation for instructions on using tooling

1 Refer to engine manual for detailed engine instructions and requirements
2 During first 50hrs do not exceed 70% maximum rated power

Operation Manual | FP-143 Trackpack 3 7
Version: 1.6



9.4.3. Equipment Operation

As the Trackpack is used as a means of providing power to the coupled workheads, the operating instructions are
detailed in the assembly and starting procedures.

9.4.4. Stopping the Enginel

1. Place tooling and power pack to “NEUTRAL” position
2. Set the engine speed to idle (min) using throttle lever

3. Turnthe ignition key to OFF

IRefer to engine manual for detailed engine instructions and requirements

Operation Manual | FP-143 Trackpack 3 8
Version: 1.6




9.5. Disassembly Procedures

9.5.1. Removal of Trackpack from Track

1. Observe all safety precautions

2. Ensure engine is off and no hydraulic
flow is operating to cylinder.

3. Disconnect the brake hose from the
trolley cylinder.

4. Disconnect the chain from the retaining
profile to release the machine from the
trolley.

5. Lift and remove the workhead and
Trackpack from the trolley using a
Certified I|ft|ng deVice (>250kg) LIFTING POINT

*Expected time for removal of trolley with
workhead assembled is approximately five (5)
minutes (using certified lifting devices). These
times may increase or decrease depending on
location, conditions, etc.

6. The Trackpack is now able to be placed
onto transport or in storage. For a
Trackpack and Workhead, these can be
stored and/or transported coupled
together or separated.

Operation Manual | FP-143 Trackpack 3 9
Version: 1.6




9.5.2. Lifting the Machinery

9.5.2.1. Mechanical lifting of Trackpack
1. DO NOT manually lift machinery with fixed booms

2. Observe all safety precautions
3. Ensure all pre-operation checks have been conducted
4. Attach slings or hooks into lifting points on the machinery — see below

5. Using a certified lifting device to >250kg, lift the machinery to required position

Fixed Boom version

Operation Manual | FP-143 Trackpack 40
Version: 1.6




Removeable boom version
Lifting Diagrams on this page and the next two pages:

Operation Manual | FP-143 Trackpack 4 1
Version: 1.6




Operation Manual | FP-143 Trackpack 42
Version: 1.6




9.5.2.2. Manual lifting of Trackpack - Removavle boom
1. Manual lifting of this Tracking should only be used if mechanical lifting is not possible, MEC recommends

using mechanical lifting only.
2. Observe all safety precautions.
3. Ensure all pre-operation checks have been conducted.
4. Lift from the carry handles as shown below — See table for estimated lifting load per handle.

Manual Lifting Approximate Mass Per Person
Number of Persons lifting Mass per person
4 Persons (Boom attached) 35kg
6 Persons (Boom attached) 23.5kg
4 Persons (Boom removed — Trackpack only) 30.9kg

Lifting Diagrams are on this and the next page:

Operation Manual | FP-143 Trackpack 43
Version: 1.6




Operation Manual | FP-143 Trackpack 44
Version: 1.6




9.6. Storage & Transport
9.6.1. Storage of Trolley

MEC equipment should be stored in a secure, safe, dry location to ensure the equipment is not damaged and
maintained in good working order.

If possible, machines may be placed onto racks or placed on the ground for storage. Storing the machines in the
storage/transport frames will also help to keep the equipment free from damage and allow it to sit level.

9.6.2. Transport of Trolley

9.6.2.1. Transport and Stowage of trackpack
Place the Trackpack onto a flat surface (truck or trailer) and strap down ensuring the equipment is unable to move.

By utilising the storage/transport frames will help to reduce damage and make it easier to store/transport. See
below for possible recommended lashing points.

When strapping the equipment down, ensure that the straps are used on the main frames of the equipment to avoid
damage. Ensure hoses/cables and other lighter parts of the machinery are not used to secure the equipment during
transport.

The boom on some model Trackpacks are removable. This allows for smaller freight footprint on a track or
transportation crate. The section 9.6.2.2, 9.6.2.3, and 9.6.2.4 on the next few pages show the different possible
transportation options.

Operation Manual | FP-143 Trackpack 45
Version: 1.6




9.6.2.2. Transport And Stowage Of Trackpack (Removable Boom) In Operation
Position
The Trackpack can be stored or transported with the boom in the normal operation position. This is how the

Trackpack in used with a workhead.

Operation Manual | FP-143 Trackpack 46
Version: 1.6




9.6.2.3. Transport And Stowage Of Trackpack In Stowage Position

The Trackpack can be stored or transported with the boom in the stowage position. This is with the boom rotated up
in the stowage position on the front of the Trackpack. This position reduces the footprinted taken up by the
Trackpack but increases its height. This position allows the boom to remain attached to the Trackpack during
transport or storage.

Operation Manual | FP-143 Trackpack 47
Version: 1.6




9.6.2.4. Transport And Stowage Of Trackpack With Boom Removed

The Trackpack can be stored or transported with the boom completely removed from the Trackpack. This position
reduces the footprinted taken up by the Trackpack but the boom must still be transported separately. This position
allows for easier storage on racking.

Operation Manual | FP-143 Trackpack 48
Version: 1.6




10.Equipment Protection & Care

NOTICE

In addition to the Safety Precautions found in this manual
and the supporting tool and engine manuals, observe the
following for equipment protection and care

Make sure all couplers are wiped clean before connection.

The hydraulic circuit control valve in “NEUTRAL” position when coupling or uncoupling hydraulic tools.
Failure to do so may result in damage to the couplers and cause overheating of the hydraulic system.

Always store hoses coupled together in a ‘loop’ to stop hydraulic lock due to the hoses and hydraulic oil
heating.

Always store the Trackpack in a clean dry space, safe from damage or pilferage.
Make sure the power pack hydraulic circuit PRESSURE hose (male quick disconnect) is connected the
PRESSURE hose for the tool (female quick disconnect) and vice versa for the RETURN hoses. Do not reverse

circuit flow. This can cause damage to the internal seals of the equipment.

Always replace hoses, couplings and other components with replacement parts recommended by MEC.
Hydraulic hoses must have a minimum working pressure of 3000 psi.

Always keep critical tool markings such as warning stickers and tags legible.

Power pack and tooling repairs and/or service work must only be performed by MEC or certified and
authorised dealer.

Do not use the power pack and/or tooling for applications for which it is not intended.

Ensure all bolts are tight and all covers/guards are fitted.

Operation Manual | FP-143 Trackpack 4-9
Version: 1.6



11.Maintenance

Before any maintenance of the machine or trolley is performed, ensure the workhead and engine
are off and in a neutral position. Ensure all potential energy is released from the system (springs,
cylinders, etc). Ensure maintenance is performed by a competent and authorised person.

11.1. Tools Required to Complete Maintenance

Below are initial tools required to complete general maintenance tasks. Additional tools may be required.

o=

e Metric Hex Wrenches (Allen Keys) — f-ﬂ—__
3mm, 4mm, 5mm, 6mm, 10mm

e Combination Wrenches (Spanner) — :\;‘:

jp—— e ]

8mm, 10mm, 12mm, 13mm, 14mm, — ©
16mm, 17mm, 18mm, 19mm, 22mm, D—
27mm, 29mm, 7/8”, 3/4" A ——

e Adjustable Wrench X2 (Shifter)

e Pin Punch Set —3/16” (4mm), 8mm

e Metric Socket Set - 8mm, 10mm,
12mm, 13mm, 14mm, 16mm, 17mm,
18mm, 19mm, 22mm, 27mm, 29mm,
7/8”,3/4"

e Ball Pien Hammer

Operation Manual | FP-143 Trackpack 5 O
Version: 1.6




Soft Face Mallet

Phillips Head Screwdriver

Flat Blade Screwdriver

Multimeter

Ruler and/or Verniers

Long Nose Pliers

Torque Wrench and Sockets

Operation Manual | FP-143 Trackpack
Version: 1.6

51



11.2. Maintenance Spares

143 Yanmar Trackpack (FP-143-YE) Spares
Below is a list of spares that may be required for general maintenance during the life of the 143 Yanmar Trackpack.

Item MEC Part Number Description
1 1081289-01 Hydraulic Oil Filter Element
2 1430122 In-line Pressure Filter 1/2” BSPP
3 1540004 Yanmar L70 Outlet Fuel Filter
4 1540662 Yanmar Fuel Tank Strainer
5 1540818 Yanmar L70N6 Air Filter

Operation Manual | FP-143 Trackpack 5 2
Version: 1.6




143 Honda Trackpack (FP-143-HE) Spares
Below is a list of spares that may be required for general maintenance during the life of the 143 Honda Trackpack.

Item MEC Part Number Description
1 1081289-01 Hydraulic Oil Filter Element
2 1430122 In-line Pressure Filter 1/2” BSPP
3 1540242 Honda Air Filter
4 1540243 Honda Fuel Filter

Operation Manual | FP-143 Trackpack 5 3
Version: 1.6




143 Kohler Trackpack (FP-143-KE) Spares
Below is a list of spares that may be required for general maintenance during the life of the 143 Kohler Trackpack.

Item MEC Part Number Description
1 1081289-01 Hydraulic Oil Filter Element
2 1430122 In-line Pressure Filter 1/2” BSPP
3 1542710 Kohler Air Filter
4 1542711 Kohler Fuel Filter

Operation Manual | FP-143 Trackpack 54
Version: 1.6




11.3. Maintenance Period!?

REGULAR SERVICE PERIOD* Every 1 Every 3 Every 6 Every
Perform at every indicated month or operating | Each month months | months year
hour interval, whichever comes first. use or or or or
ITEM 10hrs 50hrs 250hrs | 500hrs
Engine oil Check level X
g Change X(1) X
Engine oil filter Change X (1) X
Fuel Level Check/Fill X
Check X
Fuel Li
uettines Replace X
Check/Clean X
Fuel Fil
uel Filter Change X
Check X
Air Filt
Irriter Replace X
Engine cooling fins Clean X
Rocker arms clearance Check & set X (2)
Injectors Clean & set X (2)
Check X
Spark Pl
parkFiug Replace X
Hydraulic oil Filter Change X (1) X
Check X
Hydraulic oil
ydraulic oi Change X
Check X
Hydraulic h
ydraulic noses Check/Change X (3)
Hydraulic pump Check X (1) (4) X (4)
Battery Check X
Emergency Stop Check X
Nuts, Bolts, Screws, Fittings Check X

*If heavy machine use, the service period may be less.

(1) After the first 50 hrs of use.

(2) Only to be performed by MEC or certified and authorised dealer.

(3) Athorough inspection is required. If hoses undamaged, may leave in service. However, replace hoses every 3
years of operation.

(4) Flow and Pressure Check is required.

IRefer to engine manual for detailed engine instructions and requirements

Operation Manual | FP-143 Trackpack 5 5
Version: 1.6




11.4. Recommended Fluids

11.4.1. Engine 0Oil
Below are all the recommended engine oils based of ambient temperature.

Unsuitable engine oil considerably reduces engine service life. Only use engine oil that fulfills the specifications
stipulated below.

°F| |c] OIL: SAE...

NN

i\

N \\&i\«(&'&\\\ﬁ
B

=2l

HBEEEN
=

Operation Manual | FP-143 Trackpack 5 6
Version: 1.6




11.4.2. Hydraulic Oil
Below are all the recommended hydraulic oils viscosities based of ambient temperature.

Unsuitable hydraulic oil or using the wrong viscosity oil can considerably reduce hydraulic component service life and
result in poor performance of tools. Only use hydraulic oil that fulfills the specifications stipulated below.

=
]
=
=
=

=

o

=
5

=

Temperature, °F

150 Viscosity Grade

Operation Manual | FP-143 Trackpack 5 7
Version: 1.6




12.Troubleshooting!

PROBLEM

POSSIBLE CAUSE

CORRECTION

Engine won’t start

Battery charge low (<11V)

Charge battery through
“battery restart” poles

Battery connections loose/not
attached
Battery terminals oxidized

Check battery connections

Emergency stop pressed

Check for emergency warning
on screen

Check achieving oil pressure
on screen when attempting to

N i il
o engine oi start
Check engine oil
No fuel Check fuel quantity

Fuel filter blocked

Check both fuel filters

Fuel pump not functioning

Check cabling, listen for pump
activating when attempting to
start

Fuel injection nozzle not
functional

Contact MEC or Hatz

Warning on screen

Check diagnostic screen for
warnings. Accept warnings or
investigate

Faulty Starter

Check starter is getting current
Contact MEC for replacement

Faulty stater solenoid relay

Contact MEC

Engine won’t start
In cold temperatures

Pre glow defective
(If fitted — optional extra)

Contact MEC

Fuel gelled due to insufficient
cold resistance.

Check whether the fuel that
emerges from the fuel feed
line is clear and not cloudy.
Thaw the engine or drain the
entire fuel supply system and
change the fuel filter. Fill with
a temperature-resistant fuel
mixture

Oil is too viscous and causes a
too low starter speed

Change the engine oil. Add
engine oil with a suitable
viscosity class

Insufficiently charged battery

Batteries require a higher
voltage for starting in cold
temperatures

Batteries must be warmed to
>0°C for starting

Engine shuts down while
running

The tank ran out of fuel during
operation

Check fuel quantity

Fuel filter blocked

Check both fuel filters

Tank vent is clogged

Ensure that the tank is
sufficiently vented

IRefer to engine manual for detailed engine instructions and requirements

Operation Manual | FP-143 Trackpack

Version: 1.6

58



Electrical wiring issue

Contact MEC

Blown fuse

Check fuse panel

Emergency stop pressed or
system in error state

Check control panel

Engine mechanical fault

Contact MEC

Seized hydraulic pump

Check pump

Blocked relief valve

Check valve

Engine loses power and RPM

Dirty / blocked air filter

Clean or replace

Tappet clearance not OK

Contact MEC

Injector nozzle not OK

Contact MEC

The tank ran out of fuel during
operation

Check fuel quantity

Fuel filter blocked

Check both fuel filters

Tank vent is clogged

Ensure that the tank is
sufficiently vented

No hydraulic oil flow/little flow

No hydraulic oil

Check hydraulic oil level. Fill if
required.

Pressure and Tank (return)
hoses interchanged

Check connection

Couplers or hoses blocked

Remove restriction

Filter blocked or old

Replace filter

Hoses leaking

Check hoses and replace if
required

Contamination in valves

Check and clean or replace if
required

Pumps damaged

Check pump and replace if
required

Air obstruction

Remove obstruction to ensure
sufficient air flow around heat
exchanger

Hydraulic oil overheating

Incorrect oil for operating
temperature

Replace oil with correct grade
for operating conditions

Dirty/old oil

Replace oil

Oil temperature and pressure
increase in hoses

Allow hoses to cool

Unable to connect hoses

Pressure stored in hoses

Allow hoses to cool down
Ensure powerpack and
workhead are returning to
tank (not in function)

Operation button in function
position

Place workhead in neutral

Emergency stop does not work

Wiring and/or connections
damaged

Inspect wiring and replace
damaged parts

Switch Damaged

Check/Replace switch

Worklights do not turn on

Blown fuse

Check fuse panel

Defective relay

Check workhead and/or
powerpack relays

Deflective light

Check light on 12V
Contact MEC for replacement

Operation Manual | FP-143 Trackpack

Version: 1.6

59



13.Further Documents

Please refer to the further documents within for drawing, risk assessment and other related information.

Further documents for the 143 Trackpack:

Document No. Description Type
143-OPRA Operational Risk Assessment Document
143-PRESSURE1 | Trackpack pressure Setting Procedure (Old Version - Pre 2013) Document
143-PRESSURE2 | Trackpack pressure Setting Procedure (Current Version - Post 2013) Document
108-215 Trolley to Power Pack Attachment Drawing
143-48 Trackpack Boom Adjustment Drawing
143-55 Trackpack Honda Electric Start Drawing
143-56 Trackpack Yanmar Electric Start Drawing
143-62 Trackpack Sticker Assembly Drawing
143-63 Trackpack Hydraulic Circuit Diagram Drawing
143-64 Honda Trackpack Electric Schematic Drawing
143-65 Yanmar Trackpack Electric Schematic Drawing
143-71 Trackpack Yanmar Electric Start with Purifier Drawing
143-101 Honda Recoil Start Braked Trackpack Drawing
143-141 Trackpack Honda Electric Start — Imperial Version (USA) Drawing
143-270 Trackpack Kohler Electric Start — Imperial Version (USA) Drawing

Operation Manual | FP-143 Trackpack 60
Version: 1.6




13.1. Trackpack pressure Setting Procedure
(Old Version - Pre 2013)

143 - Trackpack (pre 2013) — Kick down Manifold Trackpack.

Test point Pressure | Notes Valve
Setting controlling
{PSI) pressure

N/A 2650 Kick down valve. Seen when cylinder reaches Kick down

end of stroke.

N/A 900 Pressure relief — Seen after the kick down has Relief valve
been reached.

To Set individual pressures

1) MEC recommend testing the trackpack on its own for most accurate results.

2) Connect the whip hoses together and connect a ball valve in between them with a
pressure gauge on the pressure side. (See below photo)

3) Start the engine and place at full throttle.

4) To set the kick down cartridge slowly close the ball valve and watch the pressure build.
Set the kick down point to 2650psi. A few attempts will be needed to set the correct
pressure.

5) Next set the relief valve by closing the ball valve and wait until the kick down has dropped
and set the secondary relief to 900psi.

6) The pressures should be set and the machine is ready to operate.

Reset Relief

Main Unloader

Operation Manual | FP-143 Trackpack 6 1
Version: 1.6




13.2 Trackpack pressure Setting Procedure
(Current Version - Post 2013)

143 - Trackpack (post 2013) — Brake Manifold Trackpack.

Test point Pressure Notes Valve
Setting controlling
()] pressure

(TP.S) - On Manifold face 3000 Maximum of 3000psi via RDBA

stopping flow in supply hose via
the use of a ball valve or similar.

(N/A) - Brake Hose 300 Operating the brake trigger only | RSDC
(N/A) - Brake Hose 400 Operating the brake trigger only | PBBB

To Set individual pressures
1) Place a pressure gauge at test point (TP.S).

—-——— -ﬁ:- "P'___’__
2) Place a pressure gauge in the brake hose. {(Port B).

3) Connect the Trackpack to an MEC work head and add a ball valve in the supply hose.

4) Open the ball valve and start the power pack. Place at full throttle, and let the engine
warm up.

5) To set the system pressure cartridge RDBA, close the ball valve and watch the pressure at
TP.S. Set to 3000psi. (Note the engine may not be able to hold the 3000psi continuously.
Once set, lock off the cartridge nut and open the ball valve.

6) Next wind the PBBB cartridge out completely (Counter clockwise).

7) Next wind the RSDC in {Clockwise) approximately 3 turns from completely out.

8) Pressthe brake trigger only, and watch pressure in the brake hose. Wind the PBBB
cartridge in {Clockwise) until 400 psi is seen. Lock off the cartridge nut.

9) While still operating the brake trigger only, slowly wind the RSDC out (Counter clockwise)
until 300psi is seen in the brake hose. Lock off the cartridge nut.

10) The pressures are now set and the machine is ready to operate.

BRAKE HOSE

Operation Manual | FP-143 Trackpack 62
Version: 1.6




13.3 Operational Risk Assessment

" " . Form No.:
Machine: FP-143 Spike Driver/FP-143 Trackpack .
ABN | Issue Date 18/07/2012
WORKPLACE GENERIC HIRARC FORM Version: 0
Melvelle
Company MELVELLE EQUIPMENT CORP Department { Date of Assessment 20-02-2012 | Commenced: |9am Completed: |12md
Workplace: Offices
Scope of Assessment: Identify the risks and hazards associated with the operation of a rail maintenance machine to remove rusted pandrol e-clips from in situ tracks.
Names of Risk Assessment Team: Gary Morris, Names of additional personnel consulted during Risk Identified 15 of risk ent: Only applies to risks identified as part
Assessment: lof the operation of the machine.
Information Sources / References: AS4024.1-2006 Safety of Machinery, AS4024-
2601-Two Handed Control Device
RISK ASSESSMENT MATRIX
MANAGEMENT ACTIONS
Likelihood
Potential Consequences H
Almost Certain Likely Possible Unlikely Rare Refer to Action Plan
C nt
Keyword | Description Safety | Description Environmental | Expected lo ocour Wil oceur Way Occur | Not expected o | Requires unusual omments
Health & Hygiene occasionally occur chain of events
First Aid Injury On-site release immediately Design Team
Minor contained with business unit Medium 8 Medium 7
resources
Medical Treated Injury Risk Assessment Referred to:
or liness On-site release or offsite
Significant release immediately contained Medium 10 Medium 9
with smelter resources
Lost Time Injury or Off-site release causing Andrew Melvelle
iliness nuisance or community
Serlous complaint, Breach of license LI
condition
- Risk Assessment Accepted
Fatality or Permanently . by:
disabling injury of | Off-site retlfase w_nth delrltmemal y:
iliness impact to environment or
Severe community. Repeated breach of Extreme 24 Extreme Medium 13
license conditions
Multiple Fataiities or Toxic release off-site with Design Team
Disastrous WO“‘:;::[::;E[B' detrimental impact to Extreme 25 Extreme Extreme 21 Risk Assessment findings
Snvironment or community recorded in the Project Design
Folder
ACTION REQUIRED
Tolerable - Manage by Routine Procedures Design Team, Melvelle Equipment
Corp.
Risk reduction required to "As low as Reasonably Practicable” ALARP Design Team/Engineer
Risk Assessment Findings
Immediate action required to reduce risk. Authorisation required before proceeding on task CEO communicated to:
HIGH 14-20
5911z [N intolerable. Cease activity until controls in place to reduce risk. Immediate & urgent Senior Management Team action  |CEO
required

25

Operation Manual | FP-143 Trackpack

Version: 1.4

63



Ref
no

Description / hazard /
risk

Manual liting of machine
or segments of machine
is dangerous to the
operators back, and other
areas

Raw Risk Rating
{no controls)

{no controls)

[
2]
c
]
=]
=3
@
7]
c
Q

(8]

Likelihood

Likely

Risk Level &

Controls

Use of lifting points for

machines(crane) to lift the
machine. No person to lift any]|
machine at all

Residual Risk Rating
(after controls)

Consequence

Serious

Likelihood

Risk Level &

Is Risk
Tolerable Req

Additional Controls

Y/N

Document lifting points

Action By /
Name & date
required

Weight at handles Significant Likely 10 Correctly adjust trackpack pin Significant Rare 4 Y Documented in
through incorrect location. Details shown in trackpack manual
trackpack setup causing manual
strain on operater
(trackpack only)
Machine handles too Significant Possible 9 Handles adjusted to the Significant Rare 4 Y Procedure shown in
low/high causing injury correct height. Procedure manual
shown in manual
Fluid levels too high Significant Likely 10 Pre-start checklist requiring Significant Rare 4 Y Pre start checklist
causing overflow and low operator to check fluid levels
causing machine damage before operating machine
Exposure to hazardous Significant Likely 10 Hazardous material Significant Rare 4 Y MSDS
materials such as fuel documentation in MSDS.
and oils
Fueling the fuel tank can Serious Possible 12 Engine must only be re-filled Serious Rare 6 Y
lead to explosions, fires, when the power pack is
and dangerous fumes stopped and in well ventilated
being inhaled area
Injury can occur through Minor Possible & Must be connected parellel to Minor Rare 1 Y
connection of quick snap each other.
connections
General machine Significant Likely 10 Procedures developed such Significant Rare 4 Y Pre start checklist
operation as prestart checklist
Injury through oil injection Serious Possible 12 Checking of all hydraulics eg Serious Rare [¢] Y Procedure on hose
through hydraulic failure Hose's for damage checks
Loud noise from engine Serious Likely Manufacturer specifications Serious Unlikely 11 Y

and machine causing
permanent hearing
damage

rate the motor at 94dba at
1m.Motor fitted with muffler.
Operator required to wear
hearing protection.

Operation Manual | FP-143 Trackpack

Version: 1.4

64



Ref
no

Description / hazard /
risk

Raw Risk Rating

{no controls)

@
Q
c
[
=)
o
D
0
c
Q

]

{no controls)

Likelihood

Controls

Risk Level &

Residual Risk Rating
(after controls)

Consequence

Likelihood

Is Risk Additional Controls
Tolerable Req
Y/N

Risk Level &

Action By /
Name & date
required

Serious burns can occur Significant Likely Include warning signs. Significant Unlikely Warning sticker list
through the touching of Include warnings in training

hot surfaces and operating manuals.

Battery contains Serious Possible 12 Batteries securely Serious Rare 6 Y

corrosive material. mounted.Wear protective

Operator can be exposed clothing when handling

to injury from battery acid battery.

spills

Trip hazard through Significant Likely 10 Correct training in railway Significant rare 4 Y Railway Safety
ballast and loose items safety

on rail way

Crushing injury through Serious Likely Correctly secured to rail Serious Rare 6 Y

falling machine if trolley and powerpack (if

incorrectly supported applicabe)

Pinch points exist Significant Possible Procedure shown on Significant Unlikely 5 Y procedure shown in
through the connection of connection of powerpack, connection of items
power pack to trolley and trolley, and work head.

powerpack to work head Gloves to be worn

Operation Manual | FP-143 Trackpack

Version: 1.4

65



13.4 Trolley to Power Pack Attachment

1 2 ‘ 3 ‘ 4 | 5 6

LOWERING POWERPACK AND WORK HEAD ONTO TROLLEY
1. PLACE TROLLEY ONTO RAIL

2. LIFT POWERPACK AND WORKHEAD BY LIFTING EYE AS SHOWN
A 3. ROTATE CROSS TROLLEY UNTIL SQUARE WITH BOOM

4. SLOWLY LOWER THE ASSEMBLY DOWN AND MOVE THE BASE
TROLLEY TO LINE UP WITH THE CROSS TROLLEY.

NOTE: DO NOT ATTEMPT TO ROTATE THE CROSS TROLLEY WHILE
MACHINE IS BEING LOWERED.

LIFTING EYE (TRACKPACK LIFTING ONLY)

LIFTING EYE (TRACKPACK AND WORKHEAD LIFTING)

MACHINE TROLLEY
NOTE

*SAME LIFTING PROCEDURE USED
REGARDLESS OF WORKHEAD BEING USED
* WHEN LIFTING COMBINE WORKHEAD

gl AND TRACKPACK LIFT FROM CENTER EYE
ONLY (ENSURE BOOM PIN IS SECURED)

LIFTING EYE (WORKHEAD ONLY)
TRACKPACK

R

C . ; ~

RAIL

1 | 26/04/2017 | BB . FDATED TO O_RRENT EQUIPMENT
REV| DATE |DRN| CRF DESCRIPTION CHK | APP
DIMENSIONS INmmUNO | O | 2/04/2012 GMM ORIGINAL ISSUE
Melvelle Equipment Corp. | TOLERANCES UNO:- [REV| DATE |DRN DESCRIPTION
By LGd XX 01 | XXX 2.0 DESCRIPTION PART #
J X 0.2 XOXX. £3.0
D (€3 X. 0.5 | X° £0.1° TROLLEY TO -
; QE@ )[())I(T{Atﬂlll\(l] X.D»Z\E]?és POWERPACK MODELLED BY
WORKHEAD R A - e ATTACHMENT gavm
wallsend N.S.w 2287 | CHECKED [APPROVED| SCALE |/ZRNe—1|2 =>
TRACKPACK TO WORK HEAD CONNECTION S 1w [ @E23-108-2155) 1
TF TN DOUET, K | e e D, e

1 2 3 ’ 4 ’

Operation Manual | FP-143 Trackpack
Version: 1.6




13.5 Trackpack Boom Adjustment (Old Version - Pre April 2017)

2

| ; | :

5

156 - E-CLIP - CLIPPER

186 - E-CLIP - UNCLIPPER

186-EYE - SINGLE SIDE UNCLIPPER
190 - E-CLIP - CLIPPER/UNCLIPPER

164 - FAST CLIPPER

143 - SPIKE DRIVER
155 - WOODBORER

163 - SCREW SPIKE

PIN TO BE ADJUSTED TO REQUIRED POSITION
FOR DIFFERENT "MEC" TRACKPACK HEADS

108 - SPIKE PULLER/

Melvelle Equipment Corp.

v .

8 Raogilla Close
Wallsend N.5.wW 2287
Ph:+61 02 4951 5244
Fax:+61 02 4950 1291

IF IN DOUBT, ASK!

A
B
C
1 |31/032016 | GM ADDED 186-EYE AND 190 BMD | BMD
DIMENSIONSIN mm UNO | 0 | 2/04/2012 GMM ORIGINAL ISSUE
TOLERANCES UNO:-|REV[ DATE [DRN DESCRIPTION
200£0.1 [ XK £2.0
X £0.2 OO £3.0
X 205 | e 2010 | OLD STYLE TRACKPACK D
X *10 | X2 2057 | BOOM ADJUSTMENT
gy [zowoz|  (PRE APRIL 2017) Gary™
4 |7 3'143'48 1
[This drawing and the contents within are the property of Melvelle Equipment Corp. Pty. Ltd.
It is not to be copied, distributed or used in any other manner.

Operation Manual | FP-143 Trackpack

Version: 1.6

5

67



13.6 Trackpack Boom Adjustment (Current Version - Post April 2017)

: | ; |

4 5 6
1 OF1 MAIN SHEET
A
143 - SPIKE DRIVER
155 - WOODBORER
108 - SPIKE PULLER —
164 - FAST CLIPPER
156 - E-CLIP - CLIPPER 163 - SCREW SPIKE
186 - E-CLIP - UNCLIPPER
186-EYE - SINGLE SIDE UNCLIPPER B
190 - E-CLIP - CLIPPER/UNCLIPPER
C | 5 | R B
| YNy
= |
[
PULL PIN TO BE ADJUSTED TO REQUIRED POSITION
FOR DIFFERENT "MEC" TRACKPACK HEADS -
0 |26/04/2017 ORIGINAL ISSUE
Melvelle Equipment Corp. | TOLERANCES UNOQ:- DIMENSIONS IN mm UNO
JO(£0.1 | X000 £2.0
02 o 20 CURRENT TRACKPACK | PULLPIN |,
_ 010 | X2 2057 | BOOM ADJUSTMENT | _BOOM
10 Rogilla (;OS.e bryceb  |26/04/2017 (POST APRIL 2017) bryceb
ERA 4 3-143-48 |2/ 0
TF IN DOUBT, ASKE | T o T e et et o e oy s o, 7 7
] 5 6

Operation Manual | FP-143 Trackpack
Version: 1.6

68



13.7 Trackpack Boom Adjustment (Removable Boom)

: 1 2 3 | 4 5 6
| 1 OF1 BOOM POSITION
| SHEET # | SHEET DESCRIPTION
|
9 143 - SPIKE DRIVER A
155 - WOODBORER
108 - SPIKE PULLER
164 - FAST CLIPPER —\ 5
\ 163 - SCREW SPIKE
— 156 - E-CLIP - CLIPPER / —
186 - E-CLIP - UNCLIPPER * P A 2
186-EYE - SINGLE SIDE UNCLIPPER Vi \ \\/_/ )
190 - E-CLIP - CLIPPER/UNCLIPPER // /
171 - SAFELOK - CLIPPER/UNCLIPPER ** // ‘ﬂ ’ 1
V% \ J H
/ Nz o
S/ !
B & | J B
| S s
©o O o o ™ N |
a2 ti} s \\cﬂ < v, \I/ i \l/ J
‘ d & ! /
i I |
(.7 J ‘
_:1\ {
| |
O
L
PULL PIN TO BE ADJUSTED TO REQUIRED POSITION \
FOR DIFFERENT "MEC" TRACKPACK HEADS \
C \ c
\\
v H
i 3
L)
0 13-Dec-22 - ' - ORIGINAL ISSUE
REV DATE DRN l CRF DESCRIPTION CHK | APP
Melvelle Equipment Corp. | TOLERANCES UNO:- DIMENSIONS IN mm UNO_ =
Pty. Ltd x); :g.; xx;).g zg.g DESCRIPTION PART #
X £0.2 00X, £3; REMOVABLE
D X 205 | X£0:1°
NOTE Q]®@ % 15 | %o 205 [TRACKPACK REMOVABLE  gooM
[E] </ [TDRAWN | DATE BOOM | MODELLED BY |
B — TR I
* - 1 COUNTERWEIGHT e e | i 30 3 e
** . 2 COUNTERWEIGHTS  |SiSi R ime2ei e m o rE|23-143-278 | 0
TFIN DOUBT, ASKI [ = S e contit sl axe fhae pesperty of Helvate Bt B Py L1
3 | E ‘ 5 ‘ 6

Operation Manual | FP-143 Trackpack

Version: 1.6




13.8 Trackpack Honda Electric Start

l 2 3 4 3 l 6

77 | 24 U DRIVE SCREW UDSCREW

% | 5 TEK SCREW TAPTITE - RESERVOIR SCREW. TAPTITE

75 | 20 5/16" SPRING WASHER SW05

7% | 4 SOCKET HEAD CAP SCREW M8 x 30 SHMO830

7| 4 SOCKET HEAD CAP SCREW M8 x 20 SHMOS20

7 |.2 SOCKET HEAD CAP SCREW M6 x 25 SHHM0625

719 SOCKET HEAD CAP SCREW M4 X 16 STAINLESS 304 A270 SHM0416-304S5

o | 4 SOCKET HEAD CAP SCREW 5/16" UNF X 1-1/4" SHF0520

6 | 1 DOWTY SEAL 1/2"BSPP STD RO4B-08

6 | 8 NUT M8 ZINC NHOBZ

67 | 2 NUT M8 NYLOC NMOBN

66 | 6 NUT M6 NYLOC NMOGN

6 | o NUT M4 NYLOC ZINC NMO4NEZ

64 | 4 NUT 3/8° UNC NYLOCK NOGNCN

6 | 2 NUT 1/4 UNC NYLOC HO4HCH @Yy

6 | 1 LIFTING POINT WLL 300KG IDTAGLO h g

61 | 1 LIFTING POINT WLL 100KG IDTAG)

60 | 1 TRACKPACK PIVOT POSITIONS IDTAG)7

5 | 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAG)2

E IR MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGL

57 | 1 RAIL HEIGHT SPACER TAG IDRLHEI

5% | 1 H161 + NOF-1716 + 00500 + MOF-1716 H160-00560-000-5

5 1 H121 + MOF-1712 + 00550 + MOF-1712 H121-00650-000-5

s | 1 H121 + MOF-1712 + 00250 + MOF-1712 H121-00350-000-5

53| 2 HO82 + MCIF-1408 + 01372 + MCBI-0808 H082-01450-008

2 |1 HOS2 + MCIF-1408 + 00561 + MCIF0S-1408 H082-00660-004

st |1 HOS2 + MCIF-1408 + 00501 + MCJR0S-1408 H082-00600-004

50 | 1 H042 + MCIF-0904 + 01941 + MCBN-0604 H042-02000-008

® | 2 FLAT WASHER - MUD GUARD - 8x24:2 FWMOB24

% | 9 FLAT WASHER - ENGINEERS - H4 FWMO4

a7 |8 FLAT WASHER - ENGINEERS - 3/8" X 3/4" ZINC W06

% | 8 FLAT WASHER - ENGINEERS - 5/16" X 5/8" ZINC A0S

%5 | 10 FLAT WASHER - ENGINEERS - 1/4" X 1/2" ZINC AW0408

@ | 1 PIPE/CABLE SUPPORT CLAMPS 22mm ELECT98

a1 PLUG 3/8"BSPP CP77-06

2 |1 ELBOW/ 90 M/M 1/2"BSPP X1-1/16"J1C CPS6-0817

a1 ELBOW 45 M/M 1/2" BSPP X 1-1/16"JIC CP38-0817

© | 2 NIPPLE 1/2"BSPP - 1-1/16"JIC CP2-0817

3 | 4 NIPPLE 12" BSPPX 7/8" JIC CP2-0814

® | 1 NIPPLE 3/8°BSPP X 7/8JIC CP2-0614

7|1 NIPPLE 1/4" BSPP X 8/16" JIC CP20409

% | 1 NIPPLE M/M 1/2" X 1/2" BSPP CP1-0808

3 |1 TEE M/F/F 1'BSPT CB64-161616

34 | 2 NIPPLE 1"BSPT X 1-1/16"3IC CB2-1617

B3 1 NIPPLE 1'BSPT X 7/8"JIC CB2-1614

2 | 4 PLASTIC CAP - PUSH IN CAP M10 CAPSPF-M10

i L2 BOLT METRIC M8 X 40LG ZINC GRE.8 BH0840

o0 | 2 BOLT METRIC M6 X 65LG ZINC GRE.8 BHMOG6SZ

2 |2 BOLT M6 x 20 HT BN0620

% | 4 BOLT HT 3/8" UNC X 1-3/4" BC062S

27 | 1 | HONDAENGINE GX390 13HP -IBAMPELECTRIC START ENGINE 1" SHAFT 1540687

% | 1 BATTERY 12V SEALED 120AH DEKA 1540412

25 |1 TEE BOLT LOCKING NUT 1450284

24 | 1 1/2" TEE LOCKING BOLT 2" LONG 1450283

2 |1 BATTERY LOCKOUT MOUNT BRACKET 1430136

2 |1 HONDA TP COMPLETE WIRING HARNESS 1430125

21 | 1 IN-LINE PRESSURE FILTER 1/2"BSPP 1430122

20 | 1 FILTER MOUNT PLATE 1430120

|1 BRAKE MANIFOLD - ELECTRIC SOLENOID 1430119 Spvm—;

18 | 1 ROLL BAR/BOOM ASSEMELY FOR BRAKE MANIFOLD 1430118 GiMNEAL ey

7 |1 BATTERY BOX TOP CLAMP 1430113 N — e

6 | 1 BATTERY BOX FOR TRACKPACKS DEKA BATTERY 1430112 | NG

51 COOLER AIR COWLING HONDA & YANMAR 1430014 o | ovoos| & | 14

% | 1 COOLER/RADIATOR - HONDA FITTED WITH FILLER BREATHER 1430008

13 1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005 5 |2B30U2016 | BB | 1060 | MUDALA WASHERS TO RADIATOR o (oM

2 |1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004 FICLIIS REVOVED FL AT WisSE1

i s CUSHION MOUNT STUDS 1150925 a | s | & s po SUINSHS e v

10 4 RADIATOR RUBBER MOUNT 1150400 3 | o8 BB | 945 | LFDATED HOSE NAVE /€ PR ORF 45

9 | 1 BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023 | e SRS AD WRING

8 |1 PUMP COUPLING - GROUP 2 65 SERIES 1110021 2 | ar | | e P00

7 1 MP FILTER 1081289 av FOTED VOLTAE RELAY /S GRF 847 | AC | AG

6 | 2 MP FILTER SPACER 1081288 — F CRF D CHK | AP

5 [ 1 PUMP 8.2cc GROUP 2-1 8 TAPERSHAFT 1/2" BSPP PORTS 1080845 el Balement oo . T

3 [ 1 ENGINE COUPLING RUBBER SPIDER 65 SERIES 1080710 X =0, e =

3 [ 1 ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708 Jeaas[xsors|  HONDA ELE((:-lrﬁIncr:Nr FP-143-HE

2 |1 PUMP HEAT GASKET - GRP 2 1080059 ST o | TRACKPAKC IN 0

1 1 MALE 3/8" FLUSH FACED SNAP CONNECTOR 1020342 10 Roailla Close rym BRAKE MANIF_OLD [ eaym |
ITEM]QTY DESCRIPTION Lt i L 10F2 | FP-143-HE Frleden g O =7 1-143-55 [2[8

MATERIAL/CUT LIST [ SHEET # | SHEET DESCRIPTION | IF IN DOUBT, ASKI [™ == : S T P
1 5

l

Operation Manual | FP-143 Trackpack
Version: 1.6

70



1 2 | 3 5 6
AA(1:4)
\—
—
L] P"l
]
x
s

QANGED FROM S-MDRIS TO

8 | 14062016 SHMEIOCLE TOBOTTOMOUT IN  [8MD [BvD)
BELLHOBING
CHANGED FROM TEK SCREW (TAPIT1)
7 13/05/2016  |BB TOSHMOB16-30488 WITH FWD4 &
NVYOINE INCCWLINGRADIATCR
o | joooos |ms|EVCHED 1080728 AS SUPFLIED WITH

1110023 PER QRF 1314

REREVIEWED (RF 102, ACDED

S 25/01/2016  |BB M_DFLAP WAS-ERS TORADIATCR o o
MOUNTS REMCVED FLAT WASHER
4 | iyorams [gp |COEMORECETAL TODRAMNGSS vy |avo
3 2/06/2015 @ UFDATED HOSE NAVE AS PER ORF 945
LFDATED HOBEING AND WIRING
2 27/0672015 @1 HARNESS A8 (RF 1051, 1052, 1653 |© 2 [BYP
1 5022014 |G FAOCED VOLTAGE RELAY AS RF 847 |AG L
REV| DATE | DRN DESCRIPTION TR | AP
Melvelle Equipment Corp. | TOLERANCES UNO:- DIMENSIONS IN mm LNO
x; ﬁ; x;xux :;0 DESCRIPTION PART #
E » (. £3.0|
%03 0r”| HONDA ELECTRIC | fpya3E
XX, £1.0 | X.© 20.5° G
oraa | e | | RACKPAKC INCLUDING, ey
10 roita b = }:iguézc_ég OEERAKE MAN EI:OLD Dy
waloend N 5307 [THECKED [APPROVED] 508 .
7 0F2 FP143-1E e o | oo | @'@lng-H}SS 28
[THis rawing and the contents within are te oraoerty of Melvells Caulbment Caro, Fry. Lt

SHEEE # | SHEET DESCRIPTION | IF IN DOUBT, ASK!

Itis net to 0a cepled, distriautad or usac N ary cEhar marmer
6

Operation Manual | FP-143 Trackpack
Version: 1.6

71



13.9 Trackpack Yanmar Electric Start

3 l 4 5

A
00
76 | 24 U DRIVE SCREW UDSCREW
75 5 TEK SCREW TAPTITE - RESERVOIR SCREW TAPTITE
74 | 16 /16" SPRING WASHER SWos_ |
B 4 SW045Q
2 4 SOCKET HEAD CAP SCREW M8 x 30 SHMO830
715 SOCKET HEAD CAP SCREW M8 x 20 SHM0B20
7 4 SOCKET HEAD CAP SCREW M6 x 25 SHM0625
B 69 9 SOCKET HEAD CAP SCREW M4 X 16 STAINLESS 304 A270 SHMO416-30455
68 1 DOWTY SEAL 1/2"BSPP STD RO4B-08
67 8 NUT M8 ZINC NMOBZ
66 | 2 | NUT M8 NYLOC NMOBN
65 | 2 NUT M6 NYLOC NMOGN
64 9 NUT M4 NYLOC ZINC NMO4NSZ
63 | 4 NUT 3/8" UNC NYLOCK HOSNCN
62 2 NUT 1/4 UNC NYLOC NO4NCN
61 1 LIFTING POINT WLL 300KG IDTAG10
60 | 1 LIFTING POINT WLL 100KG IDTAGD
5 | 1 TRACKPACK PIVOT POSITIONS IDTAGO7
B 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAGD2
57 | 1 MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGOL
% | 1 RAIL HEIGHT SPACER TAG IDRLHEI
55 | 1 H161 + MCIF-1716 + 00500 + MCIF-1716 H160-00560-000-5
— s | 1 HI21 + MOF-1712 +00550 + MCIF01712 H121-00650-000-5
B | 1 H121 + MCIF-1712 + 00250 + MCIF-1712 H121-00350-000-5
2 | 2 H082 + MCIF-1408 + 01367 + MCBN-0808 H082-01450-008
5t 2 H082 + MCIF-1408 + 00673 + MCIF05-01408 H082-00770-004
ER H042 + MCIF-0904 + 01941 + MCBHM-0604 H042-02000-008
RN FLAT WASHER - MUD GUARD - 8x24x2 FWMOS24
® 9 FLAT WASHER - ENGINEERS - M4 AWMO4
7 8 FLAT WASHER - ENGINEERS - 3/8" X 3/4" ZINC P06
% 8 FLAT WASHER - -5/16" X 5/8" ZINC W05
5 6 FLAT WASHER - 14" X 12" ZINC FW0408
@ 1 PIPE/CABLE SUPPORT CLAMPS 22mm ELECT98
a1 PLUG 3/8"BSPP CP77-06
2 1 ELBOW 90 M/M 1/2"BSPP X1-1/16"JIC CP%-0817
41 ELBOW 45 M/M 1/2" BSPP X 1-1/16"JIC CP38-0817
o1 ELBOW 45 M/M 1/2"BSPP X 7/8"JIC CP38-0814
» | 2 NIPPLE 1/2"BSPP - 1-1/16"IC CP2-0817
EREE NIPPLE 1/2" BSPP X 7/8" JIC CP2-0814
37 1 NIPPLE 3/8"BSPP X 7/8"IIC CP2-0614
% | 1 NIPPLE 1/4" BSPP X 9/16" JIC CP2-0409
R NIPPLE M/M 1/2" X 1/2" BSPP. CP1-0808
3 1 TEE M/F/F 1"BSPT CB64-161616
B |2 NIPPLE 1"BSPT X 1-1/16"JIC CB2-1617
2 |1 NIPPLE 1"BSPT X 7/8"JIC CB2-1614
31 4 PLASTIC CAP - PUSH IN CAP M10 CAPSPF-M10
0 | 2 BOLT METRIC M8 X 40LG ZINC GRB.8 BMOB40
2 | 2 BOLT METRIC M6 X 65LG ZINC GRB.8 BH0665Z
5B | 4 BOLT HT 3/8" UNC X 1-3/4" BO0628
7 1 PUMP 6.5cc_GROUP 1 1560025
% | 1 OIL PRESSURE SWITCH - 1/8TH BSP X 10 PST 1540816
—{ 25 [ 1 BATTERY 12V SEALED 120AH DEKA 1540412
2% 1 YANMAR ENGINE L70AEDE ELECTRICSTART ENGINE 1540210
B 1 TEE_BOLT LOCKING NUT 1450284
2 | 1 1/2" TEE LOCKING BOLT 2" LONG 1450283
21 | 1 YANMAR TP COMPLETE WIRING HARNESS 1430123
20 1 IN-LINE PRESSURE FILTER 1/2"BSPP. 1430122
9 1 FILTER MOUNT PLATE 1430120
B | 1 BRAKE MANIFOLD - ELECTRIC SOLENOID 1430119
7|1 ROLL BAR/BOOM ASSEMBLY FOR BRAKE MANIFOLD 1430118
% 1 BATTERY BOX TOP CLAMP 1430113
51 BATTERY BOX FOR TRACKPACKS DEKA BATTERY 1430112
41 COOLER AIR COWLING HONDA & YANMAR 1430014
B |1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005
2|1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004
i 8 CUSHION MOUNT STUDS 1150925
0 4 RADIATOR RUBBER MOUNT 1150400
9 1 BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023
8 [ 1 MP FILTER 1081289
7 |2 1P FILTER SPACER 1081288
6 | 1 COOLER RADIATOR YANMAR WITH FILLER BREATHER 1081024
5 [ 1 ENGINE COUPLING RUBBER SPIDER 65 SERIES 1080710
41 PUMP COUPLING - GROUP 1 65 SERIES 1080709
3 1 ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708
2 [ 1 PUNMP HEAT GASKET - GRP 1 1080058
11 MALE 3/8" FLUSH FACED SNAP CONNECTOR 1020342
Y DESCRIPTION PART NUMBE

YO,

&
N

YOS

=

@
¢

(45

®c
0

e

i
N

DEEEEE)

-
=

1 OF2 FP-143-YE

Melvelle Equipment Corp.
Ply. Ltd

v .
10 Rouilla Close:

A
B
c
10 [ 18/06/2016 | BB | 1262
INVOANZ N COWLINGRADIATOR:
o |10 | B8 -B«mﬂ).mu?ze,s?m.m\wm
8 BB | 1052 GV | M
MOVED PLACEVENT O F (LMP &
o BMD | BMD
BMD [ BMD
Bl (»)
3 GM
El ™
1 G AC
REV| DATE [DRN CHK
TOLERANCES UNO:- |

I 04| XK. 420

PART #

X102 XKKX. 23.0

X. 0.5 | X°=0.1°
L0 X7 05" DIESEL ELECTRIC START|
BRAKE MANIFOLD

FP-143-YE

MODELLED BY

gaym

Wallzond N5 W 2287
PhiaG1
I

IF IN DOUBT, ASK! |

02 4951 5244
6102 4950 1201 | A

cantents witHin 578 tha Bropay of
Itis rot to be copied, ciatribuied or Lsed b ary

MATERIAL/CUT LIST
I

SHEEE # | SHEET DESCRIPTION

Operation Manual | FP-143 Trackpack
Version: 1.6

72



=
AA(1:4) Il =
Al A
(8)
B B
C| C
CHANGED FROM TEK SCREW (TAPITT)
10 | 1B/06/2016 | BB 1362 TO SHMOB16-30458 WITH FIH &
INMONZ IN OOWLING/RADIATOR
T REMOVED 1080728 £8 SUPRLIED WITH
2 17/08/2016 | BB 110072
REREVIEWED (RF 1059, 00>
8 | 25/01/2016 | BB 1052 MLOFLAP WAS-ERS TORADIATOR. GM | GM
MONTS REMOVED FLAT WASHSR
1058 MOVED FLACEMENT OF P QLAVP &
7 | 29/09/2015 | BB 1127 REPLACED MOLINTING ITEMS FER (RF | BMD | BMD
S 1050 & 112:
o - | ADDED MORE DETAIL TO DRAWING A6 g
07/2015 | BB 1% FER G3F 11% BMD | BMD
D 3 2) S| BB 945 UPOATED HOSE NAVE AS FER CRF 945 . = 1D
1 . ACOED VARIOUS MISSING PARTS FER = =
4 |11/02/2015| BB | 962 oRF 32
3 962 AOLED P OAMPS AS CRFOG2 GM [ GM
2 a8/ CHANGED PLMP 48 DFR (RF 830 GM | A2
778 CHANGED | NGTHS 45 CRF 778 AG | A3
CRF DE TION CHK | APP
Melvelle Fquipment Corp. | T DIMERSICRS IN mm UNC
s DESCRIPTION PART #
TRACKPACK YANMAR | gp.143.vE
DIESEL ELECTRIC START]
Ei MODELLED BY
o T oy BRAKE MANIFOLD ganm
wallsend N.5.W 2297 [THECKED [APPROVED| SCALE | @e ] >
[Z0F2 | FP-143-YE Srsslos e v e e |14 ] £ 1-143-56 |£|10
| SHEET # | SHEET DESCRIPTION | IF IN DOUBT, ASKI [ o e o e e ere tnnt o vaa o o o a1 o0
5 6

73

Operation Manual | FP-143 Trackpack
Version: 1.6




13.10 Trackpack Sticker Assembly

s | 2 | ; | s | 5 | ¢

NOTES:
IDTAG10 IS NO LONGER USED POST APRIL 2017
A
B
STICKERS FOR:
— FP-143-YE (YANMAR DIESEL ELECTRIC START)
€
T FOUR PERSON LIFT STICKER - TRACKPACKS LAB0032
10 | 1 | ATTENTION - KEY MUST BE TURNED OFF STICKER LAB0O12
9 |1 HYDRAULIC OIL STICKER LABO0O9
8 | 1 PPE SAFETY STICKER LABO0OS
7 1 MELVELLE ACHIEVING EXCELLENCE STICKER LABOOO4 1 [28/04/2017 [ BB | - ADDED MCRE STICKER DETAIL BMD | BMD
5 | 1 | LIFTING POINT WLL 300KG (USED IN PRE APRIL2017) |  IDTAGI0 R a0t | w520 DESCRIPTION PART #
4 |1 LIFTING POINT WLL 100KG IDTAGO9 ‘ "X 202 [X0X. £30 FP-143-YE -
ENE TRACKPACK PIVOT POSITIONS IDTAGO7 (€3) X3 | oate| TRACKPACK YANMAR
= XX. 10 | X.© £0.5° STICKERS
2 | 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAGO2 TET ST oire—|PHESEL ELECTRIC START. o/ AR
1 T MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGO1 _——, AdianG | 29/04/2013 BRAKE MANIFOLD gaym
wallsend NS 2287 [THECKED [APPROVED| SCALE —1C >
Lzt DESCRIFTION AR DUMGER T OF3 | VANMARSTICKERS | o s | cewr | e |~ @ 3-143-62 || L
PARTS LIST SHEET # | SHEET DESCRIPTION | IFIN DOUBT, ASK! [ o e e

1 ‘ 2 ’ 3 ’ 5 6

Operation Manual | FP-143 Trackpack
Version: 1.6




1 ‘ 2 ‘ 3

NOTES:
IDTAG10 IS NO LONGER USED POST APRIL 2017

STICKERS FOR:
FP-143-YE-UK (YANMAR DIESEL ELECTRIC START - UK VERSION)

1|1 DO NOT MANUALLY LIFT STICKER LABOO13
10 |1 ATTENTION - KEY MUST BE TURNED OFF STICKER LABOO12
9 | 1 HYDRAULIC OIL STICKER LABOOO9
8 | 1 PPE SAFETY STICKER LABOOOS
7 1 MELVELLE ACHIEVING EXCELLENCE STICKER LABOOO4 1 | 28/04/2017 | BB - ADDED MORE STICKER DETAIL BMD | BMD
6 | 2 MELVELLE NEWCASTLE STICKER LABOOO3 REV| DATE |DRN| CRF DESCRIPTION CHK ] APP
5 | 1 | LIFTING POINT WLL 300KG (USED IN PRE APRIL 2017) |  IDTAGIO Mefvelle Equpment Corp. Tgki%ﬁNCEngg; DESC%wgﬁIN mm LNO ST
4 1 LIFTING POINT WLL 100KG IDTAGOS “X 102 [oxx. 130 FP-143-YE-UK
3 1 TRACKPACK PIVOT POSITIONS IDTAGO7 Ry Py TRACKPACK YANMAR STICKER
2 | 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAGO2 S o |PLESEL ELECTRIC STARTL =/ AER.
1 |1 MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGO1 o romitia cse | Ao |oyois]  BRAKE UK VERSION garym
— e PARTIUAEER 7 OF3 | VANMAR UKSTICKERS |Rn e a2 | aom | srwc | 1z 4pe—l|=| 3-143-62 || 1
PARTS LIST SHEET # | SHEET DESCRIPTION | IFIN DOUBT, ASK! [ o e e oo e

1 ‘ 2 3

Operation Manual | FP-143 Trackpack
Version: 1.6

75



; | 2 | ; 4

NOTES:
IDTAG10 IS NO LONGER USED POST APRIL 2017
A A
B B
STICKERS FOR:
| FP-143-HE (HONDA PETROL ELECTRIC START) -
FP-143-HR (HONDA PETROL RECOIL START)
FP-143-HE-02A (HONDA PETROL ELECTRIC START - USA VERSION)
c C
1 FOUR PERSON LIFT STICKER - TRACKPACKS LABOO32 o
10 | 1 ATTENTION - KEY MUST BE TURNED OFF STICKER LABOO12
9 1 HYDRAULIC OIL STICKER LABOOO9
8 1 PPE SAFETY STICKER LABOOOS
7 |1 MELVELLE ACHIEVING EXCELLENCE STICKER LABOOO4
g i MELVELLE NEWCASTLE STICKER LABOOOS Melvelle Equpment Corp. | TOLERANCES UNO:- DIVENGIONS [N mm UNO
LIFTING POINT WLL 300KG (USED IN PRE APRIL 2017) IDTAGIO TR SRR TR
4 |1 LIFTING POINT WLL 100KG IDTAGO9 "X 102 00X, £30 FP-143-HE -
D3 1 TRACKPACK PIVOT POSITIONS IDTAGO7 X. 0.5 ) X°20.1° HONDA ELECTRIC D
_ XX. 1.0 | X2 +0.5° STICKER
2 | 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAG2 VEETY/ | Onu onre | TRACKPAKC INCLUDING - 22K EER
1 1 MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGOL o roilia cose | Avianc 25042013  BRAKE MANIFOLD garym
ITEM|QTY DESCRIPTION PART NUMBER 3 OF 3 HONDASTICKERS | Bich o2 85 325 o s 15— 4p— = | 3-143-62 || 1
1 PARTS LIST ; ; SHEET # | SHEET DESCRIPTION | IFIN TOUBT, ASKI [T *SW‘“; e bstso.;ﬂ;'at”;._:srﬁgz'ﬁ;gin :'n:e!;fhi?i‘ng;izﬁm
Operation Manual | FP-143 Trackpack 76

Version: 1.6




13.11 Trackpack Hydraulic Circuit Diagram

PRESSURE TANK
ouT RETURN
S T1 D1
O O
TP.S

< O
680107

2 2

CXDA 1 CXDA.2
1 1
RDBA | 300psi
3000p5| RSDC
1 2 ®
=. PBBB
3 %
B | BRAKE
- ~—O CYLINDER
| ~ HOSE
2|4
L X7
M sy
MP10
J; O ;E
p T

IN-LINE

FILTER <_> 1081289 - FILTER &

1430122 <—> HEAD
1081289-01 - FILTER

PUMP G) L 1 12/06/2013 AFG UPDATED TO NEW MANIFOLD GMM | AFG

Melvelle Equipment Corp. [ TOLERENCES UNO:-
Pty. Ltd.

DIMENSIONS IN mm UNO

XX 201 | 00 £2.0
X £0.2 POGX. £3.0

X, £05 | x° £0.1° 143 TRACKPACK

) ), X 2LO X7 20.5° | HYDRAULIC CIRCUIT
8 Rogllla Close, GMM | 0L/05/2013 DIAGRAM
RESERVIIR e S

Fax: +61 02 4950 1291

AFG AFG NTS | 3' 143'63 1
IF IN DOUBT, ASK! This drawing an

e contents In are the property el le Equipment Com. Pry. [xd.
It is not to be copied, distributed or used in any other manner than that intended.

Operation Manual | FP-143 Trackpack
Version: 1.6




13.12 Honda Trackpack Electric Schematic

R-1800
Iy PARTS LIST
— : i e ca
CW.IITF%I'EI:TDR J SPARK Pl?l.’ﬁn-
1 | 3 ENGINE_SWITCH K STARTER MOTOR
[ © 000 ] F TYPE WITH OIL ALERT UNIT L STARTER SOLENOID
© 000
sere Wire Colours
B R
Gr-1800 [](5) Bu| Buwe [Lb e
Gresn Lp reen
Bu-1800 [ R n-u P Pinke
v Gr Green
wW-1850 @@.
1
al |~ BL-2050 E W-800
3
Bl-1250
L]
3 J;
E! [
R-1160 EI o E BL-1460
@
\ W
Kt
[{»] [l:l
Bl Bl \ \
——R——[K——R
— | ]
56> > Bl e
|—Y—D|:I—Y _l
> EREEEL
2o SRRERS .
19 ! ﬁ qi ! X ® >
@7 Lt 585 >m 8 T = 10
§37% |, & & = 3 | | © ISP
255 NN | | 523
“ L JI T4 B %
l - E>
) i ) > ® Tw )
3 21/01/2015 | BMD EXTENDED 8 PIN PLUG 500mm GM | BML
2 21/01/2015 | GM |CHANGED TO ISOLATER FROM RELAY [ BMD | BMC
1 03/02/2014 | AG UPDATED AS PER CRF 847 GM | AG
REV DATE DRN DESCRIPTION CHK | APF
; 1 DEZFET\‘EEEHHO?E?I{EGZSWVX?Y mﬁ ELECT90 Melvelle ﬁ;,ipLTdent Corp. | TOLERENCES UNO:- DIMENSIONS IN mm UNO
1 ELECT88 y. - XK £0.1 | XXX, £2.0 DESCRIPTION PART#
5 2 ELECTRICAL IN LINE FUSE HOLDER 30AMP N/A ELECT38 A X£0.2 POXKX. £3.0
g 1 CONNECTOR HOUSING MALE - 2 WIRE N/A ELECT23 Nl Py HONDA ELECTRIC FP-143-HE
3 ISOLATER SWITCH N/A . p — —
2 i HONDA ELECTRIC START ENGINE N,‘jA igj}ggg v . DRAWN DATE ELECI&R&ngﬁEIISI ATIC AUTOCAD
8 Rogilla Close AdrianG |15/01/2014 DRAWING
1 1 BATTERY N/A 1540412 Wallsend N.S.W. 2287 [~ e=e T ooesoes ™ coa
T[aTy DESCRIPTION LENGTH Prvs o4 a2 oD 39 &2 3-143-64 |
ITEM Q 3 PART No. Fax: +61 02 4950 1291 GaryM AdrlanG NTS N o
MATERIAL/CUT LIST IF IN DOUBT’ ASK! e T:':.ic:"m beocEa:I‘ dwlb:.'l-lbadmorused in any other manna'ullhra":ﬂ'lat lnbended

Operation Manual | FP-143 Trackpack
Version: 1.6




13.13 Yanmar Trackpack Electric Schematic

ENGINE PARTS LIST [ Wire Colours
A CONTROL_BOX E STARTER MOTOR B ] Black [Br %n
Y Yellow a
» ENGINE SWITCH F REGULATOR ol W_F
C CHARGE _LAWP G DYNAMD [G | Green [Lg| T een
D FUSE H | FUEL CUT OFF VALVE R T FRead 3 Pric
V| wnite |Gr Grey
[G/vGreen/white]
W
I' ENGINE EARTH
[do
| ggm:w 2
B ¢
() 0
G/W| |G/w | -
B W
G/W| |Grw
41
>
v
G
Y Female
Housing —
D [ |
L_._._ o o 6 V-1350
= o 6
|
a1
o0 -
i @
3 27/003/2015 GM UPDATED AS CRF 1056 BMD | BMD
2 3/02/2014 GM UPDATED AS CRF 848 AG AG
1 30/10/2013 GM OIL SWITCH & WIRES PER CRF792 AG AG
8 1 BRAKE LIFT MANIFOLD SOLENOID N/A SOLENOID REV \TE N DESCRIPTION
7 1 DT8 FEMALE HOUSING 8 WAY N/A ELECT90 Melvelle Equipment Corp. | _TOLERENCES UNO:- DIMENSIONS IN mm UNO
6 1 DT2 MALE HOUSING 2 WAY wﬁ ELECT88 Py, Lid, 20 £0.1 | XXX £2.0 DESCRIPTION PART #
5 2 ELECTRICAL IN LINE FUSE HOLDER 30AMP ELECT38 X £02 OO, £3.0
7 [ 1 CONNECTOR HOUSING MALE - 2 WIRE N/A ELECT23 Jexos fxosoro ) YANMAR ELECTRIC | Fp-143-YE
3 1 OIL PRESSURE SWITCH - 1/8TH BSP X 10 PSI N/A 1540816 ) — TRACKPACK —
2 |1 BATTERY N/A 1540412 v . — ELECTRIC SCHEMATIC
1| 1 YANMAR ELECTRIC START ENGINE N/A 1540210 O f ey S| BLLUTC LT LS M . —
[TEM|QTY DESCRIPTION LENGTH]| __PART No. Fax: +61 02 4550 1291 [ GaryM | AdrianG | TS Q}EH =] 3-143-65 |Z| 3
MATERIAL/CUT LIST T T DO, AR ot 2 b coie, e or e any aohe rarear thar e ke,

Operation Manual | FP-143 Trackpack
Version: 1.6




5

MALE 3/8" FLUSH FACED SNAP CONNECTOR

7 |26 U DRIVE SCREW UDSCREW
77 | 5 TEK SCREW TAPTITE - RESERVOIR SCREW TAPTITE
7% | 16 5/16" SPRING WASHER SWOS
75 | 4 1/4" SPRING WASHER SW045Q
7 | 4 SOCKET HEAD CAP SCREW M8 x 30 SHM0830
7 |s SOCKET HEAD CAP SCREW M8 x 20 SHM0820
7 | 4 SOCKET HEAD CAP SCREW M6 x 25 SHM0625
71 | 9 | SOCKET HEAD CAP SCREW M4 X 16 STAINLESS 304 A270 | SHMO416-30455
0|1 DOWTY SEAL 1/2"BSPP STD RO4B-08
6 | 8 NUT M8 ZINC NHOSZ
6 | 2 HUT M8 NYLOC NMOSN
67 | 2 NUT M6 NYLOC HMOGN
66 | 9 NUT M4 NYLOC ZINC NMO4NSZ
65 | 4 NUT 3/8" UNC NYLOCK NOGNCH
64 | 2 NUT 1/4 UNC NYLOC NO4NCN
63 | 1 LIFTING POINT WLL 300KG IDTAG10
62 | 1 LIFTING POINT WLL 100KG IDTAGO9
61 | 1 TRACKPACK PIVOT POSITIONS IDTAGO7
60 | 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAGO2
5 | 1 MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGOL
s | 1 RAIL HEIGHT SPACER TAG IDRLHED
57 | 1 H161 + MCIF-1716 + 00500 + MCIF-1716 H160-00580-000-S
% | 1 H121 + MCIF-1712 + 00550 + MCIF-01712 H121-00650-000-S
55 | 1 H121 + MCIF-1712 + 00250 + MCIF-1712 H121-00350-000-5
% | 2 HOB2 + MCIF-1408 + 01367 + MCBN-0808 HO82-01450-008
53 | 2 HOS2 + MCIF-1408 + 00673 + MCIF905-01408 H082-00770-004
2 |1 HO42 + MCIF-0904 + 01941 + HCBM-0604 H042-02000-008
51 | 2 FLAT WASHER - MUD GUARD - 8x24x2 FWNM0824
0 |9 FLAT WASHER - -M4 PWMO4
¥ | s FLAT WASHER - ENGINEERS - 3/8" X 3/4" ZINC P06
48 | 8 FLAT WASHER - ENGINEERS - 5/16" X 5/8" ZINC P05
47 | 6 FLAT WASHER - ENGINEERS - 1/4" X 1/2" ZINC AN0408
% | 1 PIPE/CABLE SUPFORT CLAMPS 22mm ELECTS8
s |1 COUNTER SUNK CAP SCREWS M5 X 10 CSMO510
“ |1 PLUG 3/8"BSPP CP77-06
a3 |1 ELBOW 90 M/M 1/2"BSPP X1-1/16"JIC CPS6-0817
2 |1 ELBOW 45 M/M 1/2" BSPP X 1-1/16"JIC CP38-0817
4 [ 1 ELBOW 45 M/M 1/2"BSPP X 7/8"IIC CP38-0814
© |2 NIPPLE 1/2"BSPP - 1-1/16"JIC CP2-0817
3% | 3 NIPPLE 1/2" BSPP X 7/8" JIC CP2-0814
B’ | 1 NIPPLE 3/8"BSPP X 7/8"JIC CP2-0614
37 | 1 NIPPLE 1/4" BSPP X 9/16" JIC CP2-0409
% | 1 NIPPLE M/M 1/2" X 1/2" BSPP CP1-0808
I TEE M/F/F 1"BSPT CB64-161616
% |2 NIPPLE 1"BSPT X 1-1/16"JIC CB2-1617
B[ 1 NIPPLE 1"BSPT X 7/8"JIC CR2-1614
2 | 4 PLASTIC CAP - PUSH TN CAP M10 CAPSPF-M10
31| 2 BOLT METRIC M8 X 40LG ZINC GR8:8 BM0840
2 | 2 BOLT METRIC M6 X 65LG ZINC GRE8 BM06652
29 [ 4 BOLT HT 3/8" UNC X 1-3/4" BC0628
8 |1 PUMP 6.5cc GROUP 1 1560025
27 | 1 OIL PRESSURE SWITCH - 1/8TH BSP X 10 PSI 1540816
% |1 BATTERY 12V SEALED 120AH DEKA 1540412
25 | 1 YANMAR 7HP EXHAUST GAS PURIFIER ASSEMBLY 1540318
24 | 1 YANMAR ENGINE L70AEDE ELECTRICSTART ENGINE 1540210
23 |1 TEE_BOLT LOCKING NUT 1450284
2 |1 1/2" TEE LOCKING BOLT 2" LONG 1450283
21 |1 YANMAR TP COMPLETE WIRING HARNESS 1430123
20 [ 1 IN-LINE PRESSURE FILTER 1/2"BSPP 1430122
19 |1 FILTER MOUNT PLATE 1430120
18 |1 BRAKE MANIFOLD - ELECTRIC SOLENOID 1430119
17 |1 ROLL BAR/BOOM ASSEMBLY FOR BRAKE MANIFOLD 1430118
6 | 1 BATTERY BOX TOP CLAMP 1430113
15 | 1 BATTERY BOX FOR TRACKPACKS DEKA BATTERY 1430112
1@ 1 COOLER AIR COWLING HONDA & YANMAR 1430014
B[ 1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005
2|1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004
u | s CUSHION MOUNT STUDS 1150925
0 | 4 RADIATOR RUBBER MOUNT 1150400

9 | 1 | BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023

s | 1 MP FILTER 1081289
7 |2 MP FILTER SPACER 1081288

6 | 1 RADIATOR YANMAR 1081024

s |1 ENGINE COUPLING RUBBER SPIDER 65 SERIES 1080710
4 | 1 PUMP COUPLING - GROUP 1 65 SERIES 1080709

3 [ 1 ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708

2 [ 1 PUMP HEAT GASKET - GRP 1 1080058

r |1 1020342

DESCRIPTION

PART NUMBER

13.14 Trackpack Yanmar Electric Start with Purifier
| ; |

4 ] 5

MATERIAL/CUT LIST
T

6
A
s
B
1
(o0 / A
(29)
) /L @f
£ \
}< @
47 /
2 ©
c
0
67)
[
||
I/7’I\ /J\
@ & &
50 : . . —_— - .
>__% o | 13052016 | BB | 1362 REVOVED Jfﬁi;ﬂmS;LFﬂI:LWIM
@ / REVOWED ‘rm’;n‘.sl‘waq‘-mm
60 8 |17en06 | B8 e
{78 ) I T REREVIEWED CAF 1058, A00ED
A 7 BB | w00 M_CFLAP WASHERS TO
MOLINTS REMOWED FLAT WaSHR.
MOVED SLACEMENT OF 2 CAMP &
REPLACED MOUNTING ITEMS PER CRF | 3VD | BMD
1053, 2
FEOED MORE CETAL TOORWING 76 | ,
FER CRF 115 ’ v |30 |0
\FDATED HOSE NAVE ASEER CRF 945 - -
FACCED VARIOUS MISSING PARTS el -
FOLED P OLAVP /8 CRFO62 oM oM
OANGED PUMP 56 PER QR 830 M | &5
DESCRIPTION CHK | APP
Melvelle Cquipment Corp. DIMERICNS INmmUND
Fry-ud 0. DESCRIPTION PART #
X202
X. 0.5 TRACKPACK YANMAR
XK. 410 T
5 DRAWH
3 Rogilla Close Garym
waltsend NS W 5207 [THECRE 0 SCALE
T OFZ | FP-143-YE-UK Fom e 02 a0 150 | ARG | P | 1D @Q 5
SHEE:—I; # | SHEET DESCRIPTION | IF IN DOUBT, ASKT [T oo e o e i o ot o e

Operation Manual | FP-143 Trackpack
Version: 1.6

80



AA(1:4)
7
Al A
~—
Bl i B
C C
i ST REMOVED: 1060728 A8 SFPLIED WITH | Adrian | Adrian
. 13/05/2016 L 1110023 G G
s | s |m OO 1@7}2;8[ g SRV
REREVIEWED CRF 1059, A0
7 25/01/2016  |eB MLDFLAR WAS-ERS TO RADIATGR
MOLINTS REMOVED FLAT WASHER.
MOVED PLACEMENT CF P 0LAVP &
6 | /09015 |68 | REPLAGED MOLNTING ITEMS FER GF [BVD [EMD
109 & 122
D 5 15072015 |g8 ALOED I’OED‘:DREI:):I; ]T:JSGDRAWII‘G A a0 B D
4| 2062015 |BB | UPDATED HOSE NAVE A6 BER CRF 045
3| 1702005 |eg ADDED VARIOUS MISSING PARTS
2 17/10/2014  |GM FODED P QAP 28 QRFIG2 ] M
1 24004/2014 | A2 CHANGED PLMP A8 PER (RF 330 ™ 3
REV DATE DRN DESCRIPTION CHK [ APP
Melvelle Equipment Corp. | TOLERANCES UNO:- DIVENSICNS N rmm LUNO.
Py.LEl XX 401 | 0K, £20) DESCRIPTION PART #
X =02 X0 +3
() x =05 eio1e TRACKPACK YANMAR ' |pp.143.vE-UK
—< XX. 410 | X.° 10.5° C-I-RI T
Qﬁﬁ DRAWN DATE DIESEL ELE C STAR MODELLED BY
ol Garym | 2271072013 BR?KE MANIFOLD gaym
Wallsand NSW 2287 [CHECKED [\PPROVED| SCALE G =
[ZoFz | FP-143-YE-UK e e T o s 2] 1-143-71 |§ 9
[ SHEET # [ SHEET DESCRIPTION [ IF TN DOUBT, ASK | oo A e e copioc i bwaaes o usacs rvary ovver marar
5 6

l

Operation Manual | FP-143 Trackpack 8 1
Version: 1.6




13.15 Honda Recoil Start Braked Trackpack

k)
1 OF1 ASSEMBLY DRG
SHEET # | SHEET DESCRIPTION

A A
DETAIL: A @ f DETAIL: B
MANIFOLD DETAIL MANIFOLD DETAIL EEOEE)
SCALE: 1: 2 m SCALE: 1:2
71 | 23 U DRIVE SCREW UDSCREW - -
70 | 20 5/16" SPRING WASHER SWO5
B 69 | 4 SOCKET HEAD CAP SCREW M8 x 30 SHMOB30 B
68 4 SOCKET HEAD CAP SCREW M8 x 20 SHM0820
67 | 9 | SOCKET HEAD CAP SCREW M4 X 16 STAINLESS 304 2270 | SHMO416-30455
% 4 SOCKET HEAD CAP SCREW 5/16" UNF X 1-1/4" SHF0520
65 | 1 DOWTY SEAL 1/2°B5PP STD RO4B-08
64 | 8 NUT M8 ZINC NMOBZ
6 2 NUT M8 NYLOC NMOSN
2 | 2 NUT M6 NYLOC NMOSN
61 | 9 HUT M NYLOC ZINC TMO4NEZ
60 | 4 NUT 3/8° UNC NYLOCK NONCN
s 1 LIFTING POINT WLL 300KG IDTAG10
s 1 LIFTING POINT WLL 100KG IDTAGDS
57 1 TRACKPACK PIVOT POSITIONS IDTAGD?
% 1 MELVELLE MODEL & SERIAL N/O AL TAG IDTAGD2
55 1 MELVELLE AUSTRALIA IDENTIFICATION TAG IDTAGDL
- 2 RAIL HEIGHT SPACER TAG IDRLHEI M
51 H161 + MCIF-1716 + 00500 + MCIF-1716 H160-00580-000-5
2 1 H121 + MCIF-1712 + 00550 + MCIF-1712 H121-00650-000-5
st 1 H121 + MOF-1712 + 00250 + MCF-1712 H121-00350-000-5
50 | 2 HO82 + MCIF-1408 + 01372 + MCBM-0808 H082-01450-008
® 1 H082 + MCIF-1408 + 00561 + MCIF905-1408 H082-00660-004
% 1 H082 + MCIF-1408 + 00501 + MCIF905-1408 H082-00600-004
7 1 H042 + MCIF-0904 + 01941 + MCBM-0604 H042-02000-008
46 2 FLAT WASHER - MUD GUARD - 8x24x2 PWMOB24
45 9 FLAT WASHER - ENGINEERS - M# FWMO4
“ | 8 FLAT WASHER - ENGINEERS - 3/8" X 3/4" ZINC W06
B s FLAT WASHER - ENGINEERS - 5/16" X 5/8" ZINC WS
2 4 FLAT WASHER - ENGINEERS - 1/4" X 1/2" ZINC FW0408
Tal 1 PIPE/CABLE SUPPORT CLAMPS 22mm ELECTO8
c @ 1 UGBS cPr708 c
P 1 ELBOW 90 M/M 1/2"BSPP X1-1/16"IC CPS6-0817
® 1 ELBOW 45 /M 1/2" BSPP X 1-1/16"IC CP38-0817
37 2 NIPPLE 1/2°BSPP - 1-1/167IC CR-0817
% | 4 NIPPLE 172" BSPP X 7/8" JIC cP-0814
3 1 NIPPLE 3/8"BSPP X 7/8"1C CR-0614
3 1 NIPPLE 1/4" BSPP X 9/16" JIC CR2-0409
B3 1 NIPPLE M/M 1/2" X 1/2" BSPP CP1-0808
21 TEE M/F/F 1"BSPT CB64-161616
31 2 NIPPLE 1"BSPT X 1-1/16"JIC CB2-1617
0 1 NIPPLE 1'BSPT X 7/8"JIC CB2-1614
29 4 PLASTIC CAP - PUSH IN CAP M10 CAPSPF-M10
% | 2 BOLT METRIC M8 X 40LG ZINC GR8.8 BMO840
7 | 2 BOLT METRIC M6 X 65LG ZINC GRS.8 BM06652
% 4 BOLT HT 3/8" UNC X 1-3/4" BCO628
— 25 1 HONDA ENGINE GX390 13HP RECOIL START 1540230 —
24 | 1 TEE_BOLT LOCKING NUT 1450284
53 1 1/2" TEE LOCKING BOLT 2" LONG 1450283
22 1 | HONDATP RECOIL START WIRING HARNESS (ESTOP ONLY) 1430130
2 1 BRAKE MANIFOLD OUTER CABLE HOLDER 1430127
20 1 BRAKE CABLE 1430126
19 1 BRAKE MANIFOLD - MANUAL PULL - S13LBOE 1430124
8 1 IN-LINE PRESSURE FILTER 1/2"BSPP 1430122
7 1 FILTER MOUNT PLATE 1430120
% 1 ROLL BAR/BOOM ASSEMBLY FOR BRAKE MANIFOLD 1430118
51 COOLER AIR COWLING HONDA & YANMAR 1430014
14 | 1 | COOLER/RADIATOR - HONDA FITTED WITH FILLER BREATHER | 1430008
B 1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005
2 1 SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004
p il [ 8 CUSHION MOUNT STUDS 1150925 5
0 | 4 RADIATOR RUBBER MOUNT 1150400
9 1 BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023
8 |1 PUMP COUPLING - GROUP 2 65 SERIES 1110021 e | 60 | 1095 | e o o | e
7 1 MP FILTER 1081289 0|21/ = ORIGINL [T
6 2 MP FILTER SPACER 1081288 REV| DATE [DRN| CRF DESCRIPTION CHK [ APP
5 1 | PUMPB.2cc GROUP2-18 TAPERSHAFT 12" BSPP PORTS 1080845 el P [TOLERANCES UND:- rpnf‘c','if“ff LAY T
4 1 ENGINE COUPLING RUBBER SPIDER 65 SERIES 1080710 X202 XK 130 — —
3 [ 1 ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708 o %% | HONDA RECOIL START | FP-143-HR
2 |1 PUMP HEAT GASKET - GRP 2 1080059 [T 57t BRAKED TRACKPACK | Fommear
11 WALE 3/8" FLUSH FACED SNAP CONNECTOR 1020342 Rt e gaym
ITEM[QTY DESCRIPTION PART NUMBER PreTos el v, (O HOTDL SO1E } 1-143-1012 1
PARTS LIST IF IN DOUBT, ASK! e oo L el ot Lo . )
T 3

Operation Manual | FP-143 Trackpack 82
Version: 1.6




13.16 Trackpack Honda Electric Start - Imperial Version (USA)

] 2 \ 3 \ s \ s \ 5

A
ol | 14 N/A U DRIVE SCREW UDSCREW
% | 5 N/A TEK SCREW TAPTITE - RESERVOIR SCREW TAPTITE
89 | 20 N/A 5/16" SPRING WASHER SW0S
8 | 4 WA SOCKET HEAD CAP SCREW M8 x 30 SHMDB30
8 | 4 N/A SOCKET HEAD CAP SCREW M8 x 20 SHM0B20
8% | 2 WA SOCKET HEAD CAP SCREW M6 x 25 SHMOG25
85 | 9 N/A SOCKET HEAD CAP SCREW M4 X 16 STAINLESS 304 A270 SHMOA16-30455
84 4 WA SOCKET HEAD CAP SCREW 5/16" UNF X 1-1/4" SHFO520
8 1 N/A R CLIP DOUBLE COIL 4mm ZINC PL RCLIPDO4
— 8 | 4 WA SEL LOK_FIN 3/16in « 1-1/4in RI6732
81 | 1 N/A DOWTY SEAL 1/2"BSPP STD RO4B-08
8 | 1 N/A SEL LOKPIN 1/4” X2 RO432
% | 8 WA NUT M8 ZINC NMO8Z
w2 N/A HUT 8 NYLOC HMOBN
I WA HUT M& NYLOC HMOBH
% | o N/A NUT M4 RYLOC ZINC NMO4HSZ
75 4 N/A NUT 3/8° UNC NYLOCK NOGNCH
7 2 N/A NUT 1/4_UNC NYLOC HO4NCN
B 1 NA LANYARD 1.5mm 7X7 SOFT LOOP BOTH ENDS 300mm OAL LANTARDO150300-5L5L
n | 2 NA KEY RING 35mm OD x 1.85mm CS NICKEL PLATED COPFER KEYRING35185-CN
71 | 1 N/A LIFTING POINT WLL 220 LB IDTAG1S
0 1 N/A TRACKPACK PIVOT POSITIONS 1DTAGO7
69 | 1 N/A MELVELLE MODEL & SERIAL N/O AL TAG IDTAGO2
B 68 1 N/A MELVELLE AUSTRALIA IDENTIFICATION TAG 1DTAGO1
67 1 N/A H161 + MCIF-1716 + 00500 + MCIF-1716 H160-00580-000-5
&% | L N/A H121 + MCIF-1712 + 00550 + MOIF-1712 Hi21-00650-000-5
65 | 1 NA H121 + MCIF-1712 + 00250 + MCIF-1712 H121-00350-000-5
6 2 N/A HOS2 + MCIF-1408 + 01372 + MCBM-0808 H082-01450-008
63 1 N/A H0B2 + MCF-1408 + 00561 + MCIF90S-1408 H0B2-00660-004
62 | 1 N/A H0B2 + MCIF-1408 + 00501 + MCIF905-1408 HOBZ-00600-004-5
61 | 1 N/A HO42 + MCIF-0S04 + 01941 + MCBM-0604 H042-02000-008
0 | 2 N/A FLAT WASHER - MUD GUARD - Bx24x2 FWH0824
] N/A FLAT WASHER - ENGINEERS - M4 FWMO4
ER N/A FLAT WASHER - - 3/8" X 34" ZINC FW0§
57 | 8 N/A FLAT WASHER - ENGINEERS - 5/16" X 5/8" ZINC FW0S
5% | 10 N/A FLAT WASHER - ENGINEERS - 1/4" X 1/2" ZINC FW0408
55 1 N/A PIPE/CABLE SUPPORT CLAMPS 22mm ELECTO8
ERE H/A DISK LOCK WASHER 6mm STAINLESS STEEL DLO0GSS
— &= 1 WA PLUG 3/8"BSPP CP77-06
2 1 WA ELBOW 90 M/M 1/2'BSPP X1-1/16"TIC CP56-0817
51 1 N/A ELBOW 45 M/M 1/2" BSPP X 1-1/16"31C CP36-0817
0 | 2 N/A NIPPLE 1/2"BSPP - 1-1/16"3IC CP2-0817
45 4 N/A NIPPLE 1/2" BSPP X 7/8" JIC CF2-0814
| 1 NA NIPPLE 3/8"BSPP X 7/8"1IC CP2-0614
71 N/A NIFPLE 1/4" BSFP X 9/16" JIC CP2-0409 39}
% 1 N/A NIFPLE M/M 1/2" X 1/2" BSPP CP1-0808 2
s 1 WA LIFTING CHAIN CONNECTIN LINK GR T80 WLL 2.0T 8mm CHALIOB-T80
44 1 331 (12 REGULAR PROOF COIL CHAIN SIZE 6mm CHAINOS
LINKS)
a1 NjA TEE M/F/F 1"BSPT CB64-161616
2 2 NA NIPPLE 1"BSPT X 1-1/16"JIC CB2-1617
4 1 N/A NIPPLE 1"BSPT X 7/8"JIC CE2-1614
c. 40 4 N/A PLASTIC CAP - PUSH IN CAP M10 CAPSPF-M10
2 WA PLASTIC CAP TO SUIT 20NB PIPE CAPRND-1"
s | 2 WA BOLT METRIC M8 X 40LG ZINC GR8 S8 BMOB40
¥ | 2 N/A BOLT METRIC M6 X 65LG ZINC GRES BM0G65Z
R N/A BOLT M6 x 20 HT BM0E20
3B 2 N/A BOLT M6 x 12 ZINC BMO612
3 | 4 /A BOLT HT 3/8" UNC X 1-3/4" BOD628
33 1 N/A HONDA ENGINE GX390 13HP -18AMPELECTRIC START ENGINE 1" SHAFT 1540687
2 1 WA BATTERY 12V SEALED 120AH DEKA 1540412
31 1 WA TEE BOLT LOCKING NUT 1450284
0 1 N/A 1/2" TEE LOCKING BOLT 2* LONG 1450283 -
® 1 N/A ROLL BAR_BOOM ASSELY FOR BRAKE MANTFOLD_IMPERTAL 1430160 — "
3 1 WA WIRING HARNESS HONDA TP FOR FP-143-HEO2A 1430157 D000 &
7 1 N/A IGNTION ROTATION LOWER ROTATION BRACKET HONDA GX 1430156 P
% 1 WA IGNTION ROTATION UPPER ROTATION BRACKET HONDA GX 1430155 ~
— 5 | 1 N/A CROSS TROLLEY FRAME LIGHT DUTY (PIVOT FIN VERSION) 1430149
21 N/A BATTERY LOCKOUT MOUNT BRACKET 1430136
B3 1 N/A IN-LINE PRESSURE FILTER 1/2"BSPP 1430122
2 1 WA FILTER MOUNT FLATE 1430120
21 N/A BRAKE MANIFOLD - ELECTRIC SOLENOID 1430119
20 1 N/A BATTERY BOX TOP CLAMP. 1430113
© 1 N/A BATTERY BOX FOR TRACKPACKS DEKA BATTERY 1430112
B 1 N/A BOOM QUICK CHANGE ADAPTOR RETAINING PIN 1430047 70
71 N/A COOLER AIR COWLING HONDA & YANHAR 1430014 @ \
6 1 N/A COOLER/RADIATOR - HONDA FITTED WITH FILLER BREATHER, 1430008 o \
51 WA SAP CONHECTOR FLUSH FACED 172 BSPP MALE 1430005 ) _SWITCH ROTATED
14 1 N/A SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004 @ \ 90 DEGREES VIA BRACKETS
38 WA CUSHION MOUNT STUDS 1150925 -~
FEIE) N/A RADIATOR RUBBER MOUNT 1150400 \
1 WA BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023
0 1 WA FUMP COUPLING - GROUP 265 SERIES 1110021
E WA MP FILTER 1081289 SRS PEDLS SR 13
8 2 WA MP FILTER SPACER 1081288 [t R
7 2 N/A CROSS TROLLEY AXLE 1081108 - CRIGINA 53k w00
6 2 N/A CROSS TROLLEY ROLLERS 1081103 [ (RF _LESCRIPTION Che [ AP
5 1 N/A PUMP 8.20c GROUP 2-1 8 TAPERSHAFT 1/2" BSPP PORTS 1080845 \ PR EQUE o - T —
4 1 N/A ENGINE COUPLING RUBBER SPIDER 65 SERIES 1080710 \ CROSS TROLLEY SPARE PART NUMBER: X: :;‘2 xm i;f, LECCRIPTION PRRT#
3t WA ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708 3 @x’// 1430153 (WHEELS, FRAME, AXLE, ROLL PINS) @ X 11 | Xo o HONDA ELEEE%SN(_ FFP-143-HE-024
2 1 A FUMP HEAT GASKET - GRP 2 1080059 5 TRACKPAKC IN S
11 N/A MALE 3/8" FLUSH FACED SNAP CONNECTOR 1020342 N \ - o voas hese |G |mo4aos|  BRAKE MANIFOLD garym
e e e N il M 757 T RPROVED SR ™ =
ITEM]GTY] LENGTH DESCRIPTION PART HUMBER & @ ¥ ToFZ | FRIASFE A T O T E11-143-1415]1
MATERIAL/CUT LIST SHEET # | SHEET DESCRIPTION | IFIN DOUBT, ASKl ™ o = MeTvlle Eepaprmant Core PRy T62
5

1 ‘ 2 ‘ 3 ‘ 4

Operation Manual | FP-143 Trackpack
Version: 1.6




AA(1:4)

A BOOM PIN SPARE PART NUMBER:

I\/ 1430047-SP (PIN, LANYARD, KEYRINGS & R-CLIP)
A A
]
c(1:2)
c

MOUNT PLUG BETWEEN
PCLAMP AND UPRIGHT RHS.
-DRILL HOLE FOR PLUG MOUNT

. | dalhd
|

| Y SAAHOMLVILER SR 1K
1 Moy FOSITIONS, MELVELLE T/G WiS S |8V
‘ FOULING INISOATCREBRAQET |
- 2052017 CRIGINA S5 § JESET
REV DATE YESCRIPTION AP
Mebvele Exubmenst Corp. | TOLERANCES UNO:- DIEASIORS N o NG
Pty. Ltd TION T ¥

HONDA ELECTRIC rp.1e3.HE004
" TRACKPAKC INCLUDING |
BRAKE MANIFOLD | sam |

[20F2 FP-143-HE > A I@‘E 5,1-143-1411’."I1f
| SHEET # | SHEET DESCRIPTION | IF IN DOUBT, ASKI | oo e e, cirvous & ued e e mamar. " "]
I 3 ¥ 5 | [
Operation Manual | FP-143 Trackpack 84

Version: 1.6



13.17 Trackpack Kohler Electric Start - Imperial Version (USA)

Operation Manual | FP-143 Trackpack
Version: 1.6

2 3

84 ROUND POLYAMIDE KNOB M10X10 BRASS THREAD KNOB-PA-RND-M10X10 1

83 STAR ALUMINIUM KNOB M10X30 SS THREAD KNOB-AL-ST-M10X30 1

82 KEY RING 35mm OD x 1.85mm C5 NICKEL PLATED COPPER KEYRING35185-CN 2

81 INSERTION RUBBER STRIP 6.0mm THICK 35mm WIDE INSRUBST60035 2

80 INSERTION RUBBER STRIP 3.0mm THICK 25mm WIDE INSRUBST30025 2

79 WLL 220 POUNDS IDTAGIS 1

78 MELVELLE MODEL & SERIAL N-O AL TAG IDTAGO2 1

77 MELVELLE AUSTRALIA IDENTIFICATION TAG 1IDTAGOL 1

7 HANDLE GRIPS FLANGLESS SOFT BLACK 7/8" 1D X 127mm HANDLE-NF-5-B 4

75 H161 + MCIF-1716 + DDS0D + MOIF-1716 H160-00580-000-5 1

74 H121 + MCJF-1712 + 00550 + MOF-1712 H121-006850-000-5 1

7 H121 + MCIF-1712 + 00250 + MOIF-1712 H121-00350-000-5 1

72 HOB2 + MCIF-1408 + 00990 + MCIF905-1408 SUCTION HO82-01080-004-5 1

71 HOB2 + MCIF-1408 + 00480 + MCJFI0M-1408 H082-00580-005 1

70 GRUB SCREW M10 SPRING PLUNGER KN SPRING 6mm BALL GRSM10-S5 PLUNG SLOT 4

69 FLAT WASHER - MUD GUARD - 8242 FWM0S24 2

68 FLAT WASHER - ENGINEERS - M5 FWMOS 1

67 FLAT WASHER - ENGINEERS - 1/4” X 1/2" ZINC FWO408 11

66 FLAT WASHER - ENGINEERS - 3/8" X 3/4" ZINC FW05 8

65 FLAT WASHER - ENGINEERS - 5/16" X 5/8" ZINC FWOS 24

64 PIPE-CABLE SUPPORT CLAMPS PVC [VINYL) COATED 18MM ELECT479 1

63 PIPE-CABLE CLAMP NYLON COATED 22mm M10 ELECT458 1

62 PIPE/CABLE SUPPORT CLAMPS 22mm ELECT98 1

61 MOUNTING BRACKET, DELTSCH, SUITS DT & DTM, GREY PLASTIC D-MOUNT-DT-PL 1

&0 PLUG 3/8"BSPP CP77-06 1

59 ELBOW 90 M/M 1/2"BSPP X1-1/16"JIC CPS6-0817 1

58 ELBOW 45 M/M 1/2" BSPP X 1-1/16"J1C CP38-0817 1

57 NIPPLE 1/2"BSPP - 1-1/16"11C CP2-0817 2

56 NIPPLE 172" BSPP X 7/8 JIC CP2-0814 2

35 NIPPLE 3/8"BSPP X 7/8"JIC Cp2-0614 1

54 NIPPLE M/M 1/2" X 1/2" BSPP CP1-0808 3

53 NIPPLE 1/4" BSPP x 1/4" BSPP CP1-0404 1

52 LIFTING CHAIN CONNECTIN LINK GR T80 WLL 2.0 -8mm CHALICE-T80 I

51 REGULAR PROOF COIL CHAIN SIZE 6mm CHAINOG 1

50 TEE M/F/F 1"BSPT CB64-161616 1

49 NIPPLE 1"BSPT X 1-1/16%JIC CB2-1617 2

48 NIPPLE 1"BSPT X 7/87)1C CB2-1614 1

a7 PLASTIC CAP TO SUIT 25mm RHS - 1-2mm WT CAPSQ-M025 2

I PLASTIC CAP - PUSH IN CAP M10 CAPSPF-M10 4

45 BOLT METRIC M8 x 45LG ZINC GRE.8 BM0845 4

24 BOLT METRIC M8 X 40LG ZINC GRB 8 BM0840 2

4 BOLT METRIC M6 X 65LG ZINC GR8.8 BMOB65Z 2

a2 BOLT M6 x 20 HT BM0G20 2

a1 BOLT HT 3/8" UNC X 1-3/4 BC06Z8 4

a0 BATTERY 12V SEALED AGM 220CCA 12AH DEKA - ETX14 1541633 1

39 ENGINE KOHLER 14HP PETROL ELECTRIC START 1" SHAFT 1541632 1

38 BATTERY ISOLATOR SWITCH - INCLUDING RED LOCKOUT 1540813 1

37 BATTERY 12V SEALED 120AH DEKA 1540412 1

36 KOHLER HANDLE 1430236 1

35 KOHLER ROLL BAR ASSEMBLY REMOVABLE BOOM 1430033 1

34 OVER TOP LIFTING BRACKET LOAD PLATE 100mm HOLES 1430231 1 118 KOLHER TP WIRING HARNESS PREMANUFACTURED WIRHAR-143-KE 1

33 OVER TOP LIFTING BRACKET LOAD PLATE 75mm HOLES 1430230 1 117 U DRIVE SCREW UDSCREW 10

32 POWER PACK QVER TOP LOW CLEARANCE LIFTING BRACKET 1430229 1 116 5/16" SPRING WASHER SWOS 20

31 KOHLER FUSE BRACKET 1430028 I 115 SOCKET HEAD CAP SCREW M8 x 30 SHMOB30 a

30 KOHLER ENGINE KEY RE-POSITION BRACKET 1430027 1 114 SOCKET HEAD CAP SCREW M8 x 20 SHM0820 3

29 GEN 2 BRAKE HOSE ASSEMBLY 1430223 1 113 SOCKET HEAD CAP SCREW M6 x 25 SHM0625 2

28 TIER 4 TO WORKHEAD PRESSURE HOSE ASSEMBLY 1430222 1 112 SOCKET HEAD CAP SCREW 5/16" UNF X 1-1/4" SHF0520 4

27 TRACKPACK REMOVABLE BOOM FOR HONDA 1430218 1 111 SOCKET HEAD BUTTON M8 X 25 STAINLESS 316 A470 SHEMOBO25-A47055 8

26 TRACKPACK HANDLE PIVOT MOUNT 1430002 4 110 SOCKET HEAD BUTTON SCREW MGx30LG STAINLESS 304 SHBMO6030-30455 1

25 TRACKPACK CARRY HANDLE 1430201 4 109 SOCKET HEAD BUTTON SCREW M6 x 20 STAINLESS 304 A270 SHBMOG020-30455 3

24 SNAP CONNECTOR FLUSH FACED 1/4_BSPP MALE 1430187 1 108 SOCKET HEAD BUTTON SCREW M5X16 STAINLESS 316 A470 SHBMO5016-31655 1

23 CROSS TROLLEY FRAME LIGHT DUTY (PIVOT PIN VERSION) 1430149 1 107 SOCKET HEAD BUTTON M5 x 10 STAINLESS 304 A270 SHBMO5010-30455 1

2 BATTERY LOCKOUT MOUNT BRACKET 1430136 1 106 SEL LOK PIN M8 X 50 ZINC RMOS0050-Z 4

21 IN-LINE PRESSURE FILTER 1/2"BSPP 1430122 1 105 RIVET ALUM. TRUSS HD 3/16" DIA 1=3/16" - 1/4" GRIP RIV-73A5-6-6-8 7]

20 FILTER MOUNT PLATE 1430120 1 104 RIVET ALUM, TRUSS HD 3/16" DIA. 1/8" - 3/16" GRIP RIV-73AS-6-2-6 8

19 BRAKE MANIFOLD - ELECTRIC SOLENOID 1430119 1 103 R CLIP DOUBLE COIL 4mm ZINC PL RCLIPDOS 1

18 BOOM QUICK CHANGE ADAPTOR RETAINING PIN 1430047 1 102 SEL LOK PIN 3/16in x 1-1/4in R18732 4

17 COOLER AIR COWLING HONDA & YANMAR 1430014 1 101 SEL LOK PIN 1/4° X 2° RO432 1

16 COOLER/RADIATOR - HONDA FITTED WITH FILLER BREATHER 1430008 1 100 DOWTY SEAL 1’1:$PP STD RO4B-08 3 RUBBER ADDED BEHIND BATTERY,
15 SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005 1 93 DOWTY SEAL 1/4"BSPP STD R04B-04 1 e
14 SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004 1 98 M6 LARGE FLANGE NUTSERT NSMOGL 3 R s S Fa
13 CUSHION MOUNT STUDS 1150925 8 a7 NUT M10 x 1.5 METRIC COARSE HALF NUT 316 STAINLESS NM10H-316 4 v lowizman|oe] o | snncae s iaaneane| = | =
12 RADIATOR RUBBER MOUNT 1150400 4 9 NUT M8 ZINC NMOBZ 8 NS ADDED 70 HANDLES  SHAP
11 BELL HOUSING - GROUP 182 7-18HP ENGINES FEMALE 1110023 1 95 NUT M8 NYLOC NMOSN 6 CONNECTORS ADDED TO BRAKE HOSE.
10 PUMP COUPLING - GROUP 2 65 SERIES 1110021 1 94 NUT M6 NYLOC NMOEN 6 SHEET SIZE INCREASE FROM A3,

9 MP FILTER 1081289 1 93 NUT M5 NYLOC NMOSN 1 o Temon |- - OGHALEEIE ——
8 MP FILTER SPACER 1081288 2 9 NUT 3/8° UNC NYLOCK NOGNCN 4 R e—— -
7 CROSS TROLLEY AXLE 1081108 2 91 OVER CENTER LATCH LARGE WIDE KEEPER ZINC LATCH-LWKEEPER-Z 2 Vel NO:- DIMENSIONS IN mm UNO

6 CROSS TROLLEY ROLLERS 1081103 z 90 LANYARD 1.5mm 7X7 SOFT LOOP BOTH ENDS 300mm DAL LANYARDO150300-SLSL 1 Pry. Ltd X201 | 00X, £2.0) DI RIPTION PART ¥
5 PUMP 8, 2cc GROUP 2-1 8 TAPERSHAFT 1/2" BSPP PORTS 1080845 1 89 1SOLATOR DOES NOT STOP ENGINE LABOI19 1 i3 ooc 230

4 BELL HOUSING CENTERING RING GROUP 2 1080765 1 88 THROTTLE LEVER STICKER LABD117 1 ( x. 205 | x°£0.1° | KOHLER ELECTRIC START | Fp-143-KE-02A
3 ENGINE COUPLING RUBBER SPIDER 65 SERIES 1060710 1 87 FUEL AND CHOKE STICKER LABO116 1 Z]B@ KL | f°~5' TRACKPACK - IMPERIAL :
2 ENGINE HALF COUPLING - 1 SHAFT 65 SERIES 1080708 1 [ FOUR PERSON LIFT STICKER - TRACKPACKS LABOO32 1 A DRAW ATE UNITS ;

1 PUMP HEAT GASKET - GRP 2 1080059 1 85 PPE SAFETY STICKERICKER (EAR VEST SAFETY) LABOOOB 1 10 Rogilla Close bryceb | 10-Aug-22

- - - - — - Wallsend N.5.W 2287 [TIECNED [APROVED| SCALE | G

e DESCRIPTION PART NUMBER | TTEm Qv [ DESCRIPTIO! PART NUMBE Mg Bl e | ow [ w @] 2-143-270)

PARTS LIST ARTS LIS IF IN DOUBT, ASKI [ e o oo coplon, ctniances o et i amy oiner manmor.
1 2 3 4 5

85



1 2 3 4
2 OF4 ASSEMBLY
SHEET # | SHEET DESCRIPTION

SECTION U-U
SCALE1:2

\

(18) (&)

RUBBER ADDED BEHIND BATTERY,
RUBBER RETAINING STRAP ADDED,
CROSS TROLLEY SPARE PART NUMBER: MANIFOLD FITTINGS CHANGED FROM
1430153 (WHEELS, FRAME, AXLE & ROLL PINS)

1 | 06/12/2022 ( DB | 1975 | BSPPxJIC TO BSPPAESPP, DETENTS AND | -

BRAKE SOLENOID SPARE PART NUMBER:
1430119-02 (SOLENOID KIT)

INCLUDES SPOOL (1430119-03) & COIL (1430119-04)

NUTS ADDED TO HANDLES, SNAP
CONNECTORS ADDED TO BRAKE HOSE.
SHEET SIZE INCREASE FROM A3.

0 | 8102022 | - 3 ORIGINAL 1SSUE
REV] DATE |DRN| CRF DESCRIPTION

Melvelle o Corp. | TOLERANCES UNO:- DIMENSIONS IN mm UNO

JO00.1 | 00 £2.0 DESCRIPTION PART #
X 20,2 [oixx. £3.0
( 205 | i | KOHLER ELECTRIC START | Fp.143.KE-02A
N —

— TRACKPACK - IMPERIAL

v .

RAWS DA MODELLED BY
10 Rogllla Close bryteb | 10-Aug-22 UNITS QRrym
wallsend N.5.W 2287 [THECNLD [WPROVED| SCAE ] T ~
Phi+61 02 4951 5244 = - L
Fax:+61 02 4950 1291 IMC IMC =
TF TN DOUBT, ASK! [ o o cmpio skrbentas o et m any iner mammr.
1 2 | 3 4 5

Operation Manual | FP-143 Trackpack
Version: 1.6




3 OF4

1
ASSEMBLY

SHEET #

SHEET DESCRIPTION

KOHLER KEY
(SUPPLIED WITH ENGINE)

USE EXISTING BOLTS
FOR BOTH BRACKET
MOUNT HOLES

SECTION E-E
SCALE1:7

\_ Ll t 6.5 THRU

15

Méx1

/
17 v

1]

i

ROLL BAR DRILLING
SCALE1:6

SECTION W-W
SCALE1:8

BOOM PIN SPARE PART NUMBER:
1430047-SP (PIN, LANYARD, KEYRINGS & R-CLIP)

SECTION B-B
SCALE1:7

’ 4

SECTION D-D
SCALE1:7

KOHLER REGULATOR
(SUPPLIED WITH ENGINE)
SPARE PART NUMBER:

1 |D06/12/2022| DB

RUBBER ADDED BEHIND BATTERY,
RUBBER RETAINING STRAP ADDED,
MANIFOLD FITTINGS CHANGED FROM
1975 | BSPPxJIC TO BSPP«ESPP, DETENTSAND | -

I 3 4 5

Operation Manual | FP-143 Trackpack
Version: 1.6

NUTS ADDED TO HANDLES, SNAP
CONNECTORS ADDED TO BRAKE HOSE.
SHEET SIZE INCREASE FROM A3,
0 | 8/10/2022 ORIGINAL ISSUE
REV DATE DRN | CRF DESCRIPTION CHK | APP
Mehvelle Corp. [ TOLERANCES UNO:- DIMENSIONS IN mm UNO
Pry. Lud 0020.1 | 000 £2.0 DESCRIPTION PART #
( X 40 e 401 | KOHLER ELECTRIC START
X. 105 | X° £0.07 FP-143-KE-02A
t]'ga X +10 X" +05" | TRACKPACK - IMPERIAL |
5 DRAW? DATE UNITS MODELLED BY
10 Rogilla Close boyteb | 10-Aug22 @rym
Wallsend N.S.W 2287 | THECKED |[APPROVED| SCALE | -
Phi+61 02 4951 5244 p I
Fax:+61 02 4950 1291 IMC IMC 1.8 (=}
IF IN DOUBT, ASKI [ e O e Eopian, Siihuitas oo’ st In Ay ther thanner.




1
HOSE KITS

SHEET DESCRIPTION

CONNECTS TO TRACKPACK MANIFOLD

CONNECTS TO MANIFOLD

PRESURE HOSE ASSEMBLY
SUPPLY AND RETURN ARE THE SAME HOSE

BRAKE HOSE ASSEMBLY

CONNECTS TO WORKHEAD

CONNECTS TO TROLLEY BRAKE MANIFOLD

RUBBER ADDED BEHIND BATTERY,
RUBBER RETAINING STRAP ADDED,
MANIFOLD FITTINGS CHANGED FROM

1 | 06/12/2022 | DB | 1975 | BSPPXIC TO BSPPESPP, DETENTS AND | -
NUTS ADDED TO HANDLES, SNAP
CONNECTORS ADDED TD BRAKE HOSE.
SHEET SIZE INCREASE FROM A3,
o | 8nopon | - ORIGINAL ISSUE -
REV DATE |DRN| CRE DESCRIPTION HK
Melvelle Equipment Corp. | TOLERANCES UNO:- DIMENSIONS IN mm UNO
Pry. Led J00£0.1 | 2000 £2.0 DESCRIPTION PART #
85 DOWTY SEAL 3/8° BSPP RO4B-06 1 PS DOWTY SEAL 3/8" BSPP RO4B-06 4 Xi03 booec 330
B4 DOWTY SEAL 1/4"BSPP STD RO4B-04 1 P4 HOB2 + MCBPM-0B0B + 01367 + MCBPM-0808 H082-01450-0915 1 X. 405 | X° 40.1°
B3 | HO42 + MCBPM-0304 + 01936 + MCBPM-0504 (BSPP) | HO+2-02000-0915-0604 1 P3| HO82 + MCBPM-0BOB + 01367 + MCBPM-0808 HOE2-01450-0915 1 I | 5 2080 GEN 2 BRAKE HOSE l4<302'23
B2 SNAP CONNECTOR FLUSH FACED 1/4_BSPP FEMALE 1430189 1 P2 | SNAP CONNECTOR FLUSH FACED 1/2 BSPP MALE 1430005 2 o E DRAWE ATE ASSEMBLY MODELLED Y
B1 MALE 3/8" FLUSH FACED SNAP CONNECTOR 1020342 1 P1_ | SNAP CONNECTOR FLUSH FACED 1/2 BSPP FEMALE 1430004 2 iin oyl Closa.._ ""‘f:’ wwzz dowhlrict
TEM DESCRIPTIO PART NUMBEF TEM Q ITEM DESCRIPTION PART NUMBEF ITEM QTY Phisavnz asanssae S e &
PARTS LIST PARTS LIST TF TN DOUBT, ASK! [ e o e e cnplet, cribaees o e in any other manmar.
1 | 3 4 5

Operation Manual | FP-143 Trackpack
Version: 1.6




